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1. General Information

1.1. EUT Description

Product Name

peplink PEPWAVE Wireless Product

Brand Name

PEPWAVE / peplink

Model No.

MAX Transit Pro E, MAX-TST-PROE-DUO-LTEA-Q-T-PRM

Frequency Range/  |/EEE 802.11a/

Channel Number

IEEE 802.11n (20 MHz) /
IEEE 802.11ac (20 MHz) /
IEEE 802.11ax (20 MHz)

5180 ~ 5240 MHz / 4 Channels
5745 ~ 5825 MHz / 5 Channels

IEEE 802.11n (40 MHz) /
IEEE 802.11ac (40 MHz) /
IEEE 802.11ax (40 MHz)

5190 ~ 5230 MHz / 2 Channels
5755 ~ 5795 MHz / 2 Channels

IEEE 802.11ac (80 MHz) /
IEEE 802.11ax (80 MHz)

5210 MHz / 1 Channel
5775 MHz / 1 Channel

Type of Modulation

IEEE 802.11a/n/ac

OFDM

IEEE 802.11ax

OFDMA

Data Rate IEEE 802.11a 6,9, 12, 18, 24, 36, 48, 54 Mbps
Support a subset of the combination of Gl,
IEEE 802.11n MCS 0 ~ MCS 15 and bandwidth defined in 802.11n
Support a subset of the combination of Gl,
IEEE 802.11ac MCS 0 ~ MCS 9 and bandwidth defined in 802.11ac
Support a subset of the combination of Gl,
IEEE 802.11ax MCS 0 ~ MCS 11 and bandwidth defined in 802.11ax
Function Indoor AP
Client
Accessories Information
No. |Equipment Name |Brand Name |Model No. Rating
INPUT: 100~240Vac, 50/60Hz, 0.8A
1 Adapter DVE DSA-24PFS-12 FUS 120200 OUTPUT: +12.0Vdc, 2.0A, 24.0W

The brand name/model number in the fol

lowing table are all refer to the identical product.

Brand Name

Description

PEPWAVE

peplink

Model No.

MAX Transit Pro E

MAX-TST-PROE-DUO-LTEA-Q-T-PRM

There is nothing different of two models, just for different marketing

use.

From the above models, model: MAX Transit Pro E was selected as representative model for the test and its data

was recorded in this report.
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Antenna Information

Antenna Gain (dBi) Directional Gain (dBi)
Ant. | Brand Name Model No. Type 5GHz 5GHz 5GHz 5GHz
Band 1 Band 4 Band 1 Band 4
0 Master Wave | 98614PRSX000| Omni-directional 4.10 4.73 211 774
1 | Master Wave | 98614PRSX000| Omni-directional 4.10 4.73 ' '

Directional Gain = 10log [(1062/20 + 106220 + | + 106N/20)2 / Nan]
For IEEE 802.11a/n/ac/ax Mode: (2TX, 2RX)
All of the antenna No. can be used as transmitting/receiving antennas, and them can transmit/receive signal

simultaneously.

EUT Operational Condition
Testing Voltage Power by adapter AC 120V/60Hz
Power by DC-Powered DC 12v

IEEE 802.11a & |IEEE 802.11n/ac/ax (20 MHz)
Working Frequency of Each Channel

Channel Frequency Channel Frequency Channel Frequency Channel Frequency
36 5180 MHz 40 5200 MHz 44 5220 MHz 48 5240 MHz
149 5745 MHz 153 5765 MHz 157 5785 MHz 161 5805 MHz
165 5825 MHz - - - - - -

IEEE 802.11n/ac/ax (40 MHz)
Working Frequency of Each Channel

Channel Frequency Channel Frequency Channel Frequency Channel Frequency

38 5190 MHz 46 5230 MHz 151 5755 MHz 159 5795 MHz

IEEE 802.11ac/ax (80 MHz)

Working Frequency of Each Channel

Channel Frequency Channel Frequency Channel Frequency Channel Frequency

42 5210 MHz 155 5775 MHz - - - -

Note:
1. Regards to the frequency band operation; the lowest~middle and highest frequency of channel were selected

to perform the test, and then shown on this report.

2. The above EUT information is declared by the manufacturer.
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1.2. Test Mode

DEKRA has verified the construction and function in typical operation. The preliminary tests were performed in

different data rate, and to find the worst condition, which was shown in this test report. The following table is the

final test mode.

Test Mode

Mode 1: Transmit

Test Items Test Mode | Modulation Channel Antenna | Result

AC Power Line Conducted Emission Mode 1 |1lax (40 MHz) 38 0+1 Pass

1lla 36/44/48/149/157/165 0+1 Pass

o _ 1lax (20 MHz) | 36/44/48/149/157/165 0+1 Pass
Emission Bandwidth Mode 1

1lax (40 MHz) 38/46/151/159 0+1 Pass

1lax (80 MHz) 42/155 0+1 Pass

1lla 36/44/48/149/157/165 0+1 Pass

11n (20 MHz) | 36/44/48/149/157/165 0+1 Pass

1lac (20 MHz) | 36/44/48/149/157/165 0+1 Pass

1lax (20 MHz) | 36/44/48/149/157/165 0+1 Pass

Maximum Conducted Output Power Mode 1 | 11n (40 MHz) 38/46/151/159 0+1 Pass

1lac (40 MHz) 38/46/151/159 0+1 Pass

1lax (40 MHz) 38/46/151/159 0+1 Pass

1lac (80 MHz) 42/155 0+1 Pass

1lax (80 MHz) 42/155 0+1 Pass

1lla 36/44/48/149/157/165 0+1 Pass

) ) 1lax (20 MHz) | 36/44/48/149/157/165 0+1 Pass
Maximum Power Spectral Density Mode 1

1lax (40 MHz) 38/46/151/159 0+1 Pass

11lax (80 MHz) 42/155 0+1 Pass

Radiated Emission Below 1 GHz Mode 1 |1lax (40 MHz) 38 0+1 Pass

1lla 36/44/48/149/157/165 0+1 Pass

. o 1lax (20 MHz) | 36/44/48/149/157/165 0+1 Pass
Radiated Emission Above 1 GHz Mode 1

11lax (40 MHz) 38/46/151/159 0+1 Pass

11lax (80 MHz) 42/155 0+1 Pass

Mode 1 1lla 36/44/48/149/157/165 0+1 Pass

_ o Mode 1 |1lax (20 MHz) | 36/44/48/149/157/165 0+1 Pass

Radiated Emission Band Edge
Mode 1 |1lax (40 MHz) 38/46/151/159 0+1 Pass
Mode 1 |1lax (80 MHz) 42/155 0+1 Pass

Note:

1. Determining compliance shall be based on the results of the compliance measurement, not taking into

account measurement instrumentation uncertainty.

2. The worst case of data rate for 802.11a is 6 Mbps, for 802.11ax (20 MHz)/802.11ax (40 MHz)/802.11ax(80

MHz) are MCS 0, Nss1.
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3.

The modulation and bandwidth are similar for 802.11n mode for HT20/HT40, 802.11ac mode for
VHT20/VHT40/VHT80 and 802.11ax mode for HE20/HE40/HEBO, therefore investigated worst case to
representative mode in test report. (Please refer to the test result of conducted output power for detail.)
There are two modes of EUT, one is power by adapter, and the other is power by DC-Powered.

(1) For radiated emission below 1 GHz test: Both power by adapter, and power by DC-Powered were to test
and record in this test report.

(2) For AC power line conducted emission test: The power by adapter was to test and record in this test
report, and the power by DC-Powered is not necessary to apply to AC power line conducted emission
test

(3) For other test: Power by adapter generated the worst test result for radiated emission below 1 GHz test,
thus the measurement for other test will follow this same test configuration.

Since the product supports Client and Indoor AP, the test is evaluated to meet the Client and Indoor AP limit

respectively. Radiated emission and radiated emission band edge uses the Indoor AP limit performed test.

For radiated emission below 1 GHz and AC power line conducted emission have performed all modes of

operation were investigated and the worst-case emissions are reported.

The EUT could be applied with 1. WiFi 2.4 GHz function + WiFi 5 GHz function + WWAN WCDMA

function and 2. WiFi 2.4 GHz function + WiFi 5 GHz function + WWAN LTE function; therefore

Co-location Maximum Permissible Exposure (Please refer to DEKRA Report No.:

2270145R-RFUSMPEV02-A) and Radiated Emission Co-location (Please refer to Appendix A) tests are

added for simultaneously transmit with 1. WiFi 2.4 GHz function + WiFi 5 GHz function + WWAN

WCDMA function and 2. WiFi 2.4 GHz function + WiFi 5 GHz function + WWAN LTE function.

The EUT contains two of the same WWAN modules (brand name: Telit, model: LN920A12-WW, FCC ID:

RI7LN920).

1.3. Comments and Remarks

The product specification and testing instructions for the EUT declared in the report are provided by the

manufacturer who will take all responsibilities for the accuracy.

TEL : +886-3-582-8001 Page Number : 90of 73
FAX . +886-3-582-8958 Issued Date . Sep. 26, 2022

Report Version : V1.0



Report No. : 2270145R-RFUSWL5V01-A

1.4.

The types for all equipment, plus descriptions of all cables used in the tested system.

Tested System Details

<Power by adapter>

Product Manufacturer Model No. Serial No.
1 Notebook Lenovo Ideapad 110 15IBR PFOMEEBO
<Power by DC-Powered>
Product Manufacturer Model No. Serial No.
1 Notebook Lenovo Ideapad 110 15IBR PFOMEEBO
2 Power Supply Topward 6303D 8095908
1.5. Configuration of tested System

Connection Diagram - Power by adapter

...............................................................................................................................................................

EUT

Notebook

Signal Cable Type

Signal cable Description

A Ethernet Cable

Non-Shielded, 10m

TEL : +886-3-582-8001
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Connection Diagram - Power by DC-Powered

B A
EUT
Power Supply Notebook
Signal Cable Type Signal cable Description
A Ethernet Cable*1 Non-Shielded, 10m
DC Cable*2 Non-Shielded, 10m

1.6. EUT Operation of during Test

1 Execute control command by software “QSPR”.

2 |Configure the test mode, the test channel, and the data rate.

3 Press “Start TX" to start the continuous transmitting.

4 |Verify that the EUT works properly.
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1.7. Test Facility
Ambient conditions in the laboratory:

Items Test Item Actually Tested by Test Date | Test Site
Temperature (°C) ) o 24.1 )

— AC Power Line Conducted Emission Ling Chen 2022/08/11 |HC-SR02
Humidity (%6RH) 66
Temperature (°C) ) 22

— 99% & 26dB & DTS Bandwidth Clemens Fang | 2022/08/05 |HC-SR12
Humidity (%6RH) 64
Temperature (°C) . 22 ~ 25.6 | Clemens Fang |2022/08/05 ~
Humidity (%RH) Maximum Conducted Output Power —— Scott Chang | 2022/08/24 HC-SR12
Temperature (°C) . . 22

— Maximum Power Spectral Density Clemens Fang | 2022/08/19 |HC-SR12
Humidity (YoRH) 64
Temperature (°C 22~255 -

F_) : ) Radiated Emission Cyril Chen 2022/?7/39 HC-CB04
Humidity (%RH) 55 ~ 61 2022/08/23
Temperature (°C) ) o 24.6 )

— Radiated Emission Band Edge Ling Chen 2022/08/20 |HC-CB04
Humidity (%6RH) 58

Note: Test site information refers to Laboratory Information.

USA

Canada

FCC Registration Number: TW3024
CAB identifier : TW3024

The address and introduction of DEKRA Testing and Certification Co., Ltd. laboratories can be founded in our

Web site: http://www.dekra.com.tw

If you have any comments, please don't hesitate to contact us. Our test sites as below:

Test Laboratory

DEKRA Testing and Certification Co., Ltd.

Address

Taiwan, R.O.C.

Taiwan, R.O.C.

1. No.372-2, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061,

2. No0.372, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061,

Phone number

+886-3-582-8001

Fax number

+886-3-582-8958

1
2. +886-3-582-8001
1
2. +886-3-582-8958

E mail address

info.tw@dekra.com

Website

http://www.dekra.com.tw

Note: Test site number for address 1 includes HC-SR02. Test site number for address 2 includes HC-CB02,
HC-CB03, HC-CB04, HC-SR10 and HC-SR12.
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1.8. List of Test Equipment
HC-SR02

Instrument Manufacturer Model No. Serial No. Cal. Date | Next Cal. Date
Artificial Mains Network R&S ENV4200 848411/010 |2021/12/27 |2022/12/26
EMI Test Receiver R&S ESR3 102608 2022/05/30 |2023/05/29
LISN R&S ENV216 100092 2022/04/29 |2023/04/28
Coaxial Cable(9m) Harbour RG-400 HC-SR02 2021/08/15 |2022/08/14
DEKRA Testing System DEKRA Version 2.0 HC-SR02 N/A N/A
HC-SR12

Instrument Manufacturer Model No. Serial No. Cal. Date | Next Cal. Date
High Speed Peak Power )
Meter Dual Input Anritsu ML2496A 1602004 2021/11/12 | 2022/11/11
Pulse Power Sensor Anritsu MA2411B 1531043 2021/11/12 | 2022/11/11
EXA Signal Analyzer Keysight N9010A MY51440132 | 2022/01/07 |2023/01/06
Pulse Power Sensor Anritsu MA2411B 1531044 2021/11/12 | 2022/11/11
Power Meter Keysight 8990B MY51000248 | 2022/05/06 | 2023/05/05
Power Sensor Keysight N1923A MY57240005 | 2022/05/06 | 2023/05/05
Signal and Spectrum Analyzer | R&S FSVA40 101435 2022/05/30 |2023/05/29
TEL : +886-3-582-8001 Page Number 13 of 73
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HC-CB04

Instrument Manufacturer Model No. Serial No. Cal. Date | Next Cal. Date
Signal Analyzer R&S FSVA40 101455 2021/10/22 | 2022/10/21
EXA Signal Analyzer Keysight N9010A MY51440132 | 2022/01/07 |2023/01/06
Trilog Broadband Antenna Schwarzbeck |VULB 9168 1209 2022/06/14 |2023/06/13
Horn Antenna Schwarzbeck |BBHA 9120D 639 2022/05/06 |2023/05/05
Horn Antenna Schwarzbeck | BBHA 9170 203 2022/02/23 | 2023/02/22
Pre-Amplifier EMCI EMC01820I 980365 2022/04/15 | 2023/04/14
Pre-Amplifier EMEC EMO1G18GA 060741 2022/05/06 | 2023/05/05
Pre-Amplifier DEKRA AP-400C 201801231 2021/12/24 | 2022/12/23
EMI Test Receiver R&S ESR7 102260 2021/12/22 | 2022/12/21
Magnetic Loop Antenna Teseq HLA 6121 44287 2021/09/06 | 2022/09/05
Coaxial Cable(10m) Suhner SF102_SF104 HC-CB04 2021/08/09 |2022/08/08
Coaxial Cable(10m) Suhner SF102_SF104 |HC-CB04 2022/08/08 | 2023/08/07
Coaxial Cable(3m) Suhner,Rosnol | SF102_Rosnol |HC-CB04_1 |2021/08/17 |2022/08/16
Coaxial Cable(3m) Suhner,Rosnol | SF102_UP0264 | HC-CB04 1 |2022/08/14 |2023/08/13
Radiated Software AUDIX e3 V9 HC-CB04_1 |N/A N/A
Note: All equipment upon which need to calibrated are with calibration period of 1 year.
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1.9. Measurement Uncertainty

Uncertainties have been calculated according to the DEKRA internal document with the emissions test results be

included in the report. The measurement uncertainties given below are based on a 95% confidence level (based
on a coverage factor (k=2).

Test Item Uncertainty
AC Power Line Conducted Emission +2.10dB
99% & 26dB & DTS Bandwidth + 636.54 Hz
Maximum Conducted Output Power +1.16 dB
Maximum Power Spectral Density +1.60 dB
. - + 3.25 dB below 1 GHz
Radiated Emission +3.32 dB above 1 GHz
Radiated Emission Band Edge + 3.32 dB above 1 GHz
TEL : +886-3-582-8001 Page Number 15 of 73
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1.10. Duty Cycle

On Time On+Off Time Duty Cycle Duty Factor 1/T Minimum
Modulation
(ms) (ms) (%) (dB) VBW (kHz)
802.11a 1.430 1.550 92.26 0.350 0.699
802.11ax (20 MHz) 5.420 5.780 93.77 0.279 0.185
802.11ax (40 MHz) 5.420 5.760 94.10 0.264 0.185
802.11ax (80 MHz) 5.420 5.740 94.43 0.249 0.185
802.11a 802.11ax (20 MHz)
802.11ax (40 MHz) 802.11ax (80 MHz)
TEL : +886-3-582-8001 Page Number 16 of 73
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2. Antenna Requirements

According to FCC 47CFR 15.203, an intentional radiator shall be designed to ensure that no antenna other than
that furnished by the responsible party shall be used with the device. The use of a permanently attached antenna
or of an antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can be
replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
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3. AC Power Line Conducted Emission

3.1 Test Setup

3.2. Test Limit

Frequency (MHz) QP (dBuV) AV (dBuV)
0.15-0.50 66 - 56 56 - 46
0.50-5.0 56 46
5.0-30 60 50
Remark: In the above table, the tighter limit applies at the band edges.
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3.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013. The EUT was placed on a platform of nhominal size, 1 m by
1.5 m, raised 80 cm above the conducting ground plane. The vertical conducting plane was located 40 cm to the
rear of the EUT. All other surfaces of EUT were at least 80 cm from any other grounded conducting surface. The
EUT and simulators are connected to the main power through a line impedance stabilization network (LISN). The
LISN provides a 50 ohm /50uH coupling impedance for the measuring equipment. The peripheral devices are
also connected to the main power through a LISN. (Please refer to the block diagram of the test setup and
photographs.)

Each current-carrying conductor of the EUT power cord, except the ground (safety) conductor, was individually
connected through a LISN to the input power source.

The excess length of the power cord between the EUT and the LISN receptacle were folded back and forth at the
center of the lead to form a bundle not exceeding 40 cm in length.

Conducted emissions were investigated over the frequency range from 0.15 MHz to 30 MHz using a receiver

bandwidth of 9 kHz.

3.4. Test Specification

According to FCC CFR Title 47 Part 15 Subpart E.
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3.5.

Test Result of AC Power Line Conducted Emission

Test Condition

802. 11ax (40 MHz) / Ant. O + Ant. 1/ 5190 MHz

Phase

Line

No Frequency |Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.169 49.76 65.01 -15.25 40.14 9.62 QP
2 0.169 25.44 55.01 -29.57 15.82 9.62 AV
*3 0.187 49.14 64.17 -15.03 39.53 9.61 QP
4 0.187 29.67 54.17 -24.50 20.06 9.61 AV
5 0.246 42.25 61.89 -19.64 32.63 9.62 QP
6 0.246 22.34 51.89 -29.55 12.72 9.62 AV
7 0.398 30.31 57.89 -27.58 20.67 9.64 QP
8 0.398 11.27 47.89 -36.62 1.63 9.64 AV
9 2.088 33.32 56.00 -22.68 23.57 9.75 QP
10 2.088 22.39 46.00 -23.61 12.64 9.75 AV
1 14.919 41.58 60.00 -18.42 31.35 10.23 QP
12 14.919 34.68 50.00 -15.32 24.45 10.23 AV
Note:
1. All Reading Levels are Quasi-Peak and average value.
2."*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Test Condition

802. 11ax (40 MHz) / Ant. O + Ant. 1/ 5190 MHz

Phase

Neutral

No Frequency |Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
*1 0.153 50.04 65.82 -15.78 40.42 9.62 QP
2 0.153 23.75 55.82 -32.07 14.13 9.62 AV
3 0.160 48.67 65.47 -16.80 39.05 9.62 QP
4 0.160 22.75 55.47 -32.72 13.13 9.62 AV
5 0.188 48.16 64.11 -15.95 38.55 9.61 QP
6 0.188 29.81 54.11 -24.30 20.20 9.61 AV
7 0.321 35.30 59.69 -24.39 25.68 9.62 QP
8 0.321 18.01 49.69 -31.68 8.39 9.62 AV
9 1.777 34.82 60.00 -25.18 24.80 10.02 QP
10 1.777 26.67 50.00 -23.33 16.65 10.02 AV
1 15.070 40.77 60.00 -19.23 30.43 10.34 QP
12 15.070 33.93 50.00 -16.07 23.59 10.34 AV
Note:
1. All Reading Levels are Quasi-Peak and average value.
2."*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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4. Emission Bandwidth

4.1. Test Setup

4.2. Test Limit

99% & 26dB Bandwidth : No Required
6dB Bandwidth = 500kHz

4.3. Test Procedure

99% & 26dB Bandwidth :

The EUT was tested according to U-NII test procedure of KDB 789033.D02 V02r01
Set RBW 1% of the emission bandwidth, VBW equal to 3 times the RBW.

DTS Bandwidth :

Set RBW = 100kHz, VBW = 3xRBW, Sweep time=Auto, Set Peak detector.

4.4. Test Specification

According to FCC CFR Title 47 Part 15 Subpart E.
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4.5, Test Result of Emission Bandwidth
99% Bandwidth 26dB Bandwidth Limit
Modulation Channel Fr?l\c;lLlj_'le;cy (MHz) (MH2) ggéM;;édB
0
Ant. 0 Ant. 1 Ant. 0 Ant. 1 Bandwidth
36 5180 16.583 | 16.623 | 20.939 | 20.179 -
802.11a 44 5220 16.583 | 16.583 | 20.779 | 20.499 -
48 5240 16.623 | 16.583 | 20.899 | 20.259 -
99% Bandwidth DTS Bandwidth Limit
Modulation Channel Frequency (MH2) (MH2) (MH2)
MHZ) 1 anto | Ant1 | Anto | Ant1 | 9% DTS
' ' ' ' Bandwidth | Bandwidth
149 5745 16.663 | 16.583 | 16.024 | 16.024 - =0.50
802.11a 157 5785 16.783 | 16.623 | 15.784 | 15.704 - =>0.50
165 5825 16.743 | 16.583 | 16.263 | 16.024 - >0.50
99% Bandwidth 26dB Bandwidth Limit
Modulation Channel Fr?l\c;lLlj_'le;cy (MHz) (MH2) ggéM;;;dB
0
Ant. O Ant. 1 Ant. O Ant. 1 Bandwidth
36 5180 19.180 | 19.100 | 21.578 | 21.418 -
802.11ax
(20 MHz) 44 5220 19.020 | 19.060 | 21.818 | 21.738 -
48 5240 19.060 | 18.981 | 22.497 | 21.298 -
99% Bandwidth DTS Bandwidth Limit
Modulation Channel Frequency (MH2) (MH2) (MH2)
MHZ) 1 ahto | Ant1 | Anto | Ant1 | 9% DTS
' ' ' ' Bandwidth | Bandwidth
802.11ax 149 5745 19.020 | 19.020 | 18.141 | 16.343 =0.50
20 MHz) 157 5785 19.060 | 19.060 | 18.101 | 18.541 - =0.50
165 5825 19.220 | 19.060 | 18.541 | 18.621 - >0.50
99% Bandwidth 26dB Bandwidth Limit
Modulation Channel Fr((al\(jlllj_lezr;cy ({ihiz) (L, ggéM;;édB
0
Ant. O Ant. 1 Ant. O Ant. 1 Bandwidth
802.11ax 38 5190 37.802 | 37.722 | 40.519 | 41.478 -
(40 MHz) 46 5230 37.802 | 37.722 | 40.999 | 40.199 -
99% Bandwidth DTS Bandwidth Limit
Modulation Channel Frequency (MHz) (MH2) (MH2)
MHZ) 1 anto | Ant1 | Anto | Ant1 | 9% DTS
' ' ' ' Bandwidth | Bandwidth
802.11ax 151 5755 37.882 | 37.722 | 37.802 | 36.443 - =>0.50
(40 MHz) 159 5795 37.962 | 37.722 | 37.962 | 37.722 - >0.50
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99% Bandwidth 26dB Bandwidth Limit
Modulation Channel Fr((al\(jlllj_lezr;cy ({ihiz) (L, 99<y(oM;;23dB
Ant. O Ant. 1 Ant. O Ant. 1 Bandwidth
802.11ax
(80 MH2) 42 5210 76.883 | 76.883 | 81.998 | 81.359 -
99% Bandwidth DTS Bandwidth Limit
Modulation Channel ASIEEY ({ihiz) (2} (2}
MHZ) 1 anto | Ant1 | Anto | Ant1 | 9% DTS
' ' ' ' Bandwidth | Bandwidth
802.11ax
- >
(80 MH2) 155 5755 77.202 | 77.202 | 77.522 | 75.445 =0.50
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D DEKRA

For 99% Bandwidth:

Spectrum plot of worst value

802.11a/Ant. 1/5180 MHz (U-NII-1)

802.11a / Ant. 0 / 5785 MHz (U-NII-3)
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D DEKRA

Spectrum plot of worst value

802.11ac (40 MHz) / Ant. 0 / 5190 MHz (U-NII-1)
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Spectrum

Ref Level 30.00 dBm

(=)

Offset 1.50 dB @ RBW 500 kHz

Spectrum

Ref Level 30.00 dBm

(=)

Offset 1.50 dB @ RBW 500 kHz

o Att 40de SWT 18.9ps @ VBW 2MHz Mode Auto FFT o Att 40d8  SWT 18.0us ® VBW 2MHz Mode Auto FFT
Count 10/10 Count 10/10
[@ 1Pk View [@ 1Pk View
M1[1] 9.06 dBm| M1[1] 15.16 dBm
o0 5.1905590 GHz o0 " 5.7862890 GHz
B occ Bw 37.802197802 MHZ| B M occ Bw . 37.962037962 MHZ|
10d . - . 10d NN
y - y ] |

20d /J \\\ 29 o { S M|
-30 d - -30 d
fmnmn ] [ A
A wod
-50 di -50 di
-60 di -60 di
CF 5.19 GHz 1001 pts Span 80.0 MHz CF 5.795 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 5.190559 GHz 9.06 dBm M1 1 5.786289 GHz 15.16 dBm
T1 i 5.1710589 GHz 4.27 dBm Occ Bw 37.802197802 MHz T1 1 5.775979 GHz 10.66 dBm Occ Bw 37.962037962 MHz
T2 : g 5.2088611 GHz 4.50 dBm T2 1 5.8139411 GHz 9.79 dBm
—
[ ] WALARAED WG Jjd J

Date: 5.2

Date: 5.AUG.2022 14:56:08

802.11ax (80 MHz) / Ant. 0 / 5210 MHz (U-NII-1)

802.11ax (80 MHz) / Ant. 0 / 5775 MHz (U-NII-3)

Spectrum

u%: Spectrum u%:
Ref Level 30.00 dBm  Offset 1.50 dB @ RBW 1 MHz Ref Level 30.00 dBm  Offset 1.50 dB @ RBW 1 MHz
o Att 40de SWT 229ps @ VBW 3MHz Mode Auto FFT o Att 40de SWT 229ps @ VBW 3MHz Mode Auto FFT
Count 10/10 Count 10/10
(@ 17k View (@ 17k View
M1[1] 10.06 dBm M1[1] 14.06 dBm
o0 5.221830 GHz| o0 5.771160 GHz|
soce Bu 76.883116883 MHZ| o ™I occ Bw 77.202797203 MHZ|
10 d L 2 7 — 10 d 9, IENLEW) LN\ T2
T1 Z
; 2 \ ; [ \
-10d / \ -10d
s0d j \ 20, g JAWE.LN sy,
-30d -30d
A
[t
-40d -40d
s0d s0d
60 d 60 d
CF 5.21 GHz 1001 pts Span 160.0 MHz CF 5.775 GHz 1001 pts Span 160.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 5.22183 GHz 10.06 dBm M1 1 5.77116 GHz 14.06 dBm
T1 1 5.171479 GHz 3.19 dém Oce Bw 76.883116883 MHz T1 1 5.736319 GHz 10.14 dBm Oce Bw 77.202797203 MHz
T2 1 5.248362 GHz 3.71 dém T2 1 5.813521 GHz 7.46 dém
{ J

Date: 5.2 15:10:18

) 0 wa

TEL : +886-3-582-8001

FAX : +886-3-

582-8958

Page Number
Issued Date
Report Version

26 of 73
Sep. 26, 2022
V1.0



Report No. : 2270145R-RFUSWL5V01-A

D DEKRA

For 26dB Bandwidth:

Spectrum plot of worst value

802.11a/Ant. 0/ 5180 MHz (U-NII-1)

802.11ax (20 MHz) / Ant. 0 / 5240 MHz (U-NII-1)
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For DTS Bandwidth:

Spectrum plot of worst value
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5.

5.1.

5.2.

Maximum Conducted Output Power

Test Setup

Test Limit

For an outdoor access point and an indoor access point operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W provided the maximum
antenna gain does not exceed 6 dBi. If transmitting antennas of directional gain greater than 6 dBi are used,
both the maximum conducted output power and the maximum power spectral density shall be reduced by
the amount in dB that the directional gain of the antenna exceeds 6 dBi. For client devices in the 5.15-5.25
GHz band, the maximum conducted output power over the frequency band of operation shall not exceed 250
mW provided the maximum antenna gain does not exceed 6 dBi. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the maximum power spectral
density shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is the 26
dB emission bandwidth in megahertz. If transmitting antennas of directional gain greater than 6 dBi are used,
both the maximum conducted output power and the maximum power spectral density shall be reduced by
the amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the band 5.725-5.850 GHz, the maximum conducted output power over the frequency band of operation
shall not exceed 1 W. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the amount

in dB that the directional gain of the antenna exceeds 6 dBi.
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5.3. Test Procedure

The EUT was setup to ANSI C63.10: 2013; tested to U-NII test procedure of 789033 D02 V02r01 for compliance
to FCC CFR Title 47 Part 15 Subpart E.

5.4. Test Specification

According to FCC CFR Title 47 Part 15 Subpart E.
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5.5. Test Result of Maximum Conducted Output Power

Erequency Maximum Conducted Output Power Limit
Modulation | Channel (MHz) (dBm) (dBm) Result
Ant. 0 Ant. 1 Total Indoor AP Client
36 5180 16.52 16.73 19.64 =30.00 =24.00 Pass
44 5220 16.50 16.81 19.67 =30.00 =24.00 Pass
802.11a 48 5240 16.45 16.64 19.56 =30.00 =24.00 Pass
149 5745 16.72 16.76 19.75 =30.00 =30.00 Pass
157 5785 16.75 16.57 19.67 =30.00 =30.00 Pass
165 5825 16.80 16.54 19.68 =30.00 =30.00 Pass
36 5180 16.51 16.48 19.51 =30.00 =24.00 Pass
44 5220 16.51 16.85 19.69 =30.00 =24.00 Pass
802.11n 48 5240 16.44 16.65 19.56 =30.00 =24.00 Pass
(20 MHz) 149 5745 16.83 16.81 19.83 =30.00 =30.00 Pass
157 5785 16.66 16.75 19.72 =30.00 =30.00 Pass
165 5825 16.77 16.66 19.73 =30.00 =30.00 Pass
36 5180 16.58 16.43 19.52 =30.00 =24.00 Pass
44 5220 16.55 16.88 19.73 =30.00 =24.00 Pass
802.11ac 48 5240 16.45 16.67 19.57 =30.00 =24.00 Pass
(20 MHz) 149 5745 16.85 16.83 19.85 =30.00 =30.00 Pass
157 5785 16.68 16.77 19.74 =30.00 =30.00 Pass
165 5825 16.81 16.68 19.76 =30.00 =30.00 Pass
36 5180 16.61 16.42 19.53 =30.00 =24.00 Pass
44 5220 16.59 16.91 19.76 =30.00 =24.00 Pass
802.11ax 48 5240 16.47 16.71 19.60 =30.00 =24.00 Pass
(20 MHz) 149 5745 16.89 16.85 19.88 =30.00 =30.00 Pass
157 5785 16.72 16.83 19.79 =30.00 =30.00 Pass
165 5825 16.83 16.71 19.78 =30.00 =30.00 Pass
38 5190 16.85 16.31 19.60 =30.00 =24.00 Pass
802.11n 46 5230 16.49 16.55 19.53 =30.00 =24.00 Pass
(40 MHz) 151 5755 16.74 16.63 19.70 =30.00 =30.00 Pass
159 5795 16.46 16.64 19.56 =30.00 =30.00 Pass
38 5190 16.86 16.31 19.60 =30.00 =30.00 Pass
802.11ac 46 5230 16.42 16.58 19.51 =30.00 =30.00 Pass
(40 MHz) 151 5755 16.75 16.66 19.72 =30.00 =30.00 Pass
159 5795 16.48 16.65 19.58 =30.00 =30.00 Pass
38 5190 16.87 16.35 19.63 =30.00 =24.00 Pass
802.11ax 46 5230 16.42 16.64 19.54 =30.00 =24.00 Pass
(40 MHz) 151 5755 16.78 16.69 19.75 =30.00 =30.00 Pass
159 5795 16.52 16.68 19.61 =30.00 =30.00 Pass
802.11ac 42 5210 16.65 16.71 19.69 =30.00 =24.00 Pass
(80 MHz) 155 5775 16.66 16.77 19.73 =30.00 =30.00 Pass
802.11ax 42 5210 16.67 16.74 19.72 =30.00 =24.00 Pass
(80 MHz) 155 5775 16.69 16.81 19.76 =30.00 =30.00 Pass
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6. Maximum Power Spectral Density

6.1. Test Setup

6.2. Test Limit

1. Forthe band 5.15 ~ 5.25 GHz, the peak power spectral density shall not exceed 17 dBm in any 1 MHz band.
If transmitting antenna of directional gain greater than 6 dBi are used, the peak power spectral density shall
be reduced by the amount in dB that directional gain of the antenna exceeds 6 dBi.

2. For client devices in the 5.15 ~ 5.25 GHz band, the maximum power spectral density shall not exceed 11
dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi

3. Forthe 5.25 ~ 5.35 GHz ,5470 ~ 5600 MHz and 5650 ~ 5725 MHz, the peak power spectral density shall
not exceed 11 dBm in any 1-MHz band. If transmitting antenna of directional gain greater than 6 dBi are
used, the peak power spectral density shall be reduced by the amount in dB that directional gain of the
antenna exceeds 6 dBi.

4. For the band 5.725 ~ 5.850 GHz, the peak power spectral density shall not exceed 30 dBm in any 500 kHz
band. If transmitting antenna of directional gain greater than 6 dBi are used, the peak power spectral
density shall be reduced by the amount in dB that directional gain of the antenna exceeds 6 dBi.
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6.3. Test Procedure

The EUT was setup to ANSI C63.10: 2013; tested to U-NII test procedure of KDB 789033.D02 V02r01 for
compliance to FCC CFR Title 47 Part 15 Subpart E requirements.

6.4. Test Specification

According to FCC CFR Title 47 Part 15 Subpart E.
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6.5. Test Result of Maximum Power Spectral Density

Modulation | Channel Frequency Power Spectral Density (dBm) (I&gnr:) Result
(MH2) Ant. 0 Ant. 1 Total | Indoor AP | Client

36 5180 3.410 3.480 6.805 =15.89 =9.98 Pass

44 5220 3.610 3.700 7.015 =15.89 =9.98 Pass

802.11a 48 5240 3.370 3.430 6.760 =15.89 =9.98 Pass
149 5745 0.870 0.940 4.265 =28.26 =28.26 Pass

157 5785 1.040 0.930 4.346 =28.26 =28.26 Pass

165 5825 1.010 0.950 4.340 =28.26 =28.26 Pass

36 5180 3.120 2.720 6.214 =15.89 =9.98 Pass

44 5220 3.070 3.380 6.517 =15.89 =9.98 Pass

802.11ax 48 5240 3.170 3.390 6.571 =15.89 =9.98 Pass
(20 MHz) 149 5745 1.050 0.710 4173 =28.26 =28.26 Pass
157 5785 0.950 1.030 4.280 =28.26 =28.26 Pass

165 5825 0.590 0.470 3.820 =28.26 =28.26 Pass

38 5190 0.610 0.490 3.825 =15.89 =9.98 Pass

802.11ax 46 5230 0.370 0.940 3.939 =15.89 =9.98 Pass
(40 MHz) 151 5755 -2.150 -2.190 1.105 =28.26 =28.26 Pass
159 5795 -2.220 -2.330 1.000 =28.26 =28.26 Pass

802.11ax 42 5210 -2.150 -2.440 0.967 =15.89 =9.98 Pass
(80 MHz) 155 5775 -4.840 -4.640 -1.479 =28.26 =28.26 Pass

Note:

1. Total power spectral density = power spectral density + duty factor, and the duty factor refer to section 1.10.

2. Directional Gain = 10log [(106%20 + 106220 + ., + 106N/20)2 [ Nant] for U-NII-1: 7.11dBi & U-NII-3: 7.74dBi >6dBi;
(1) U-NII-1 limit of Indoor AP = 17 — (7.11 — 6) = 15.89dBm.
(2) U-NII-1 limit of Client = 11 — (7.11 — 6) = 9.89dBm.
(3) U-NII-3 limit = 30 — (7.74 — 6) = 28.26dBm.
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> DEKRA

Spectrum plot of worst value
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> DEKRA

Spectrum plot of worst value

802.11ax (40 MHz) / Ant. 1/ 5230 MHz (U-NII-1)

802.11ax (40 MHz) / Ant. 0 / 5755 MHz (U-NII-3)

Spectrum u%: Spectrum u%:
Ref Level 30.00 dBm  Offset 1.50 dB @ RBW 1 MHz Ref Level 30.00 dém  Offset 1.50 dB @ RBW 500 kHz
lo Att 40de  SWT 1l.4us @ VBW 3 MHz Mode Auto FFT lo Att 40de SWT 18.9ps ® VBW 2MHz Mode Auto FFT
SGL Count 100/100 SGL Count_100/100
(@ 1Rm view (@ 1Rm view
M1[1] 0.94 dBm| M1[1] -2.15 dBm|
5.2315180 GHz| 5.7560390 GHz|
20 d 20 d
10d 10d
M1
0 di < — 0 di Uit
— —]
[ L\ S Rl et \fvu_u\
.y / \ 0 I/ \
20 d J \ 20 d ) L
-30di -30di /
-40 d N— 40 di
~ ""’\”\»Wf‘//
-50 -50
-60 df -60 df
CF 5.23 GHz 1001 pts Span 80.0 MHz CF 5.755 GHz 1001 pts Span 80.0 MHz
p—— p——
JU J G v JU J G v
Date: 19.AUG.2022 17:54:59 Date: 19.AUG.2022 17:39:33

802.11ax (80 MHz) / Ant. 0 / 5210 MHz (U-NII-1)

802.11ax (80 MHz) / Ant. 1/ 5775 MHz (U-NII-3)

Spectrum u%: Spectrum u%:
Ref Level 30.00 dBm  Offset 1.50 dB @ RBW 1 MHz Ref Level 30.00 dém  Offset 1.50 dB @ RBW 500 kHz
lo Att 40de  SWT 229us @ VBW 3 MHz Mode Auto FFT lo Att 40de SWT 37.8ps ® VBW 2MHz Mode Auto FFT
SGL Count 100/100 SGL Count_100/100
(@ 1Rm View (@ 1Rm View
M1[1] -2.15 dBm)| M1[1] -4.64 dBm|
5.217030 GHz 5.778520 GHz
20 d 20 d
10d 10d
p M1 di
o (»J\‘\/ o T
Y N ™ A MW
-10 d / \ 10d [
20 d ) \ 20 d /
-30di / \ -30di / \
-40 d -40 d
WS P o VNN IS _—— M, A fran
-50 -50
60 d -60 df
CF 5.21 GHz 1001 pts Span 160.0 MHz CF 5.775 GHz 1001 pts Span 160.0 MHz
— —
JU J G v JU J G v
Date: 19.AUG.2022 17:32:46 Date: 19.AUG.2022 17:34:11

TEL : +886-3-582-8001
FAX : +886-3-582-8958

Page Number
Issued Date
Report Version

36 of 73
Sep. 26, 2022

V1.0



Report No. : 2270145R-RFUSWL5V01-A

7. Radiated Emission
7.1. Test Setup

9 kHz ~ 30 MHz

30 MHz ~ 1 GHz

Above 1 GHz
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7.2. Test Limit

General Radiated Emission Test Limit

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be attenuated by at

least 30 dB below the level of the fundamental or to the general radiated emission limit in paragraph 15.209,

whichever is the lesser attenuation.

Frequency Field strength Field strength Measurement distance
(MHz) (uVv/m) (dBuV/m) (m)
0.009 — 0.490 2400/F(kHz) 20 log (2400/F(kHz)) 300
0.490 — 1.705 24000/F(kHz) 20 log (24000/F(kHz)) 30
1.705- 30 30 29.5 30
30-88 100 40 3
88 - 216 150 435 3
216 - 960 200 46 3
Above 960 500 54 3
Remarks:

1. Field strength (dBuV/m) = 20 log Field strength (uVv/m)

2. In the Above Table, the tighter limit applies at the band edges.

3. Distance refers to the distance in meters between the measuring instrument antenna and the closed point of

any part of the device or system

Unwanted Emission out of the restricted bands Test Limit

Frequency EIRP Limit Equivalent Field Strength
(MHz) (dBm/MHz) (dBuV/Im@3m)
5150 - 5250 -27 68.2
5250 - 5350 -27 68.2
5470 - 5725 -27 68.2
271 68.2 1
10" 105.2 %2
5725 - 5850
156" 110.8 3
27 122.2

*1 beyond 75 MHz or more above of the band edge.
*2 below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above.
*3 below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above.

* from 5 MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz at the band edge.

Remark:

The following formula is used to convert the equipment isotropic radiated power (eirp) to field strength:

E=

uV/m, where P is the eirp (Watts).
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7.3. Test Procedure

The EUT and its simulators are placed on a turn table which is 0.8 or 1.5 meter above ground. The turn table
can rotate 360 degrees to determine the position of the maximum emission level. The EUT was positioned
such that the distance from antenna to the EUT was 3 meters.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum emission level.
Both horizontal and vertical polarization of the antenna are set on measurement. In order to find the
maximum emission, all of the interface cables must be manipulated according to ANSI C63.10: 2013 on
radiated measurement.

The additional latch filter below 1 GHz was used to measure the level of harmonics radiated emission during
field dtrength of harmonics measurement.

The bandwidth below 1 GHz setting on the field strength meter is 120 kHz, above 1 GHz are 1 MHz.

The frequency range from 9 kHz to 10th harmonics and included The frequency range from the lowest

oscillator frequency generated within the device up to the 10th harmonic was checked is checked.

7.4. Test Specification

According to FCC CFR Title 47 Part 15 Subpart E.
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7.5. Test Result of Radiated Emissions (30 MHz ~ 1 GHz)

<Power by adapter>

Site :HC-CBBA
Condition :3m Horizontal
Mode :11ax40_TX_5198MHz

Test By  :Cyril

ggLevel (dBuvim)

Site :HC-CB@4
Condition :3m Vertical
Mode :11ax4@_TX_5198MHz

Test By :Cyril

gLeve! (dBuvim)

700 700
60.0 60.0
FCC_CLASS_B_GP FCC_CLASS_B_QP
50.0 50.0
400 ] 400 —]
12
. 4 . .
30.0) - i 5 " 30.0 3 5 &
s 3
200 0.0
100 100
30 2, 418, 612, 806. 1000 30 224, 418, 612, 806. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Limit Qver Resd  Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m L] dBuv d8 MHz dBuv/m  dBuV/m d8 dBuV L]
1 85.678 23.02 40 -16.98 31.20 -8.18 P 1 58.712 33.24  40.00 -6.76 36.31 -3e7 @
2 176.262  48.24  43.50 -3.26  43.48 2324 P 2 85.193 33.43  40.00 -6.57  41.61 -8.18 @
3 249.996 24.99 4680 -21.01 29.14 415 QP 3 128.261 27.56  43.50  -15.94  31.87 431
4 336.617 30.43 4680 -15.57 31.72 -1.29 QP 4 339.430 31.42  46.00  -14.58 32.70 128 @
5 450.010 26.99  46.88  -19.01 25.14 1.85 QP 5 460.898 28.70  46.00  -17.30 26.63 2.07 QP
6 650.024  30.85  46.86  -15.95 23.96 6.89 QP 6 556.817 28.64  46.00  -17.36 25.03 3.61 QP
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission under 38MHz was not included since 4. The emission under 30MHz was not included since
the emission levels are very low against the limit. the emission levels are very low against the limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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<Power by DC-Powered>

Site :HC-CBBA Site :HC-CB@4
Condition :3m Horizontal Condition :3m Vertical
Mode :11ax40_TX_5198MHz Mode lax4@_TX 5190MHz
Test By :Cyril Test By :Cyril
apLevel ([dBuvim) o Level (dBuvim)
70.0 70.0
60.0| 60.0)
FCC_CLASS_B_QP FCC_CLASS_|
50.0| 50.0
400 — 1 a00| 1 3
4 [ 12 _
300 4 5 30.0) 5 H
2 3 ) 5
20.0 20.0
10.0| 10.0
30 224, 418. 612. 806. 1000 30 224. 418. 612, 806. 1000
Frequency (MHz) Frequency (MHz)
No Frequency Level Limit Over Read Factor Remark No Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuVv dB MHz dBuV/m dBuV/m dB dBuV dB
1 93.923 32.35 43.50 -11.15 49.87 -8.52 QP 1 46.878 33.49 40.00 -6.51 35.50 -2.01 QP
2 249.996 24.58 46.00 -21.42 28.73 -4.15 P 2 81.822 33.22 408.00 -6.78 40.48 -7.26 QP
3 306.935 26.70 46 -19.30@ 28.87 -2.17 P 3 249.996 36.89 46.00 -9.11 41.84 -4.15 QP
4 471.544 29.02 46.00 -16.98 26.78 2.24 QP 4 353.592 25.45 46.00 -20.55 26.49 -1.04 QP
5 550.017 27.57 46.00 -18.43 23.96 3.61 P 5 546.719 26.30 46.00 -19.78 22.78 3.60 QP
6 708.030 33.47 46.00 -12.53 26.61 6.86 QP 6 777.191 30.23 46.00 -15.77 22.22 8.01 QP
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission under 38MHz was not included since 4. The emission under 3@8MHz was not included since
the emission levels are very low against the limit. the emission levels are very low against the limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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7.6. Test Result of Radiated Emissions (1 GHz ~ 10" Harmonic)

site :HC-CBO4 site c-CBO4
Condition :3m  ,Horizontal Condition : ,Vertical
Mode :11a_TX_5188MHz Mode 1a_TX_5188MHz
Test By :ling Test By
Level {dBuVim) 12012V (dBuVim)
105.0] 105.0]
90.0 90.0)

600 FCC_15.407_AV_HF 600 FCC_15.407_AV_HF
50 5]
300 304
150 154
1000 8800. 16600. 24400 32200 40000 1000 8800 16600, 24400. 32200. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark

Line Limit Level Line Limit Level

MHz dBuV/m  dBuV/m a8 dBuV a8 Mz dBuV/m  dBuV/m B dBuV B
1 4808.000 50.17  74.08  -23.83 64.96  -14.79  Peak 1 4799.500 43.77  54.80  -10.23 58.60  -14.83  Average
2 10360.000 51.47  68.20  -16.73 52.54 -1.87  Peak 2 4799.500 63.97  74.00  -10.03 78.89  -14.83  Peak
3 15540.000 50.75  74.00  -23.25 48.68 2.07  Peak 3 10360.000 51.39  68.20  -16.81 52.46 -1.07  Peak

4 15540.000 58.41  74.08  -23.59 48.34 2.07  Peak

Note:

1. Level = Read Level + Factor ote:

2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor

3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor

4. The peak result complies with AVG limit, AVG result is deemed 3. Over Limit = Level - Limit Line
to comply with AVG limit. 4. The peak result complies with AVG limit, AVG result is deemed

5. The other emission levels were very low against the limit. to comply with AVG limit.
5. The other emission levels were very low against the limit.

site :HC-CBO4 site :HC-CBO4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode 111a_TX_5220MHz Mode 1a_TX_5220MHz
Test By :ling Test By i

1 Level (dBuVim) 1 Level (dBuV/m)

105.0| 105.0)

90.0 90.0

60.0 FCC_15.407_AV_RF 60.0) 3 . FCC_15.407_AV_HF
45.0) 1 45.0)
300 304
150 154
1000 8800. 16600, 24400, 32200. 40000 1000 8800. 16600, 24400. 32200. 20000
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 4882.800 43.55 74.88 -30.45 58.88 -14.45 Peak 1 4847.108 42.73 54.00 -11.27 57.34 -14.61 Average
2 10448.000 51.37 68.20 -16.83 52.23 -8.86 Peak 2 4847.100 58.67 74.00 -15.33 73.28 -14.61 Peak
3 15668 .000 49.44 74.00 -24.56 47.63 1.81 Peak 3 10446.000 57.22 68.20 -16.98 58.08 -8.86 Peak
4 15660.008 50.98 74.00 -23.10 49.89 1.81 Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The peak result complies with AVG limit, AVG result is deemed 3. Over Limit = Level - Limit Line
to comply with AVG limit. 4. The peak result complies with AVG limit, AVG result is deemed
5. The other emission levels were very low against the limit. to comply with AVG limit.
5. The other emission levels were very low against the limit.
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site :HC-CBO4
Condition :3m  ,Horizontal
Mode :11a_TX_5248MHz

Test By :ling

Level (dBuVim)

site :HC-CBO4
Condition ,Vertical
Mode :11a_TX_5246MHz

Test By

ing

Level (dBuVim)

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

600 FCC_15.407_AV_HF 600 i 3 FCC_15.407_AV_HF
T
45.0| 1 45
30.0 300
150 159
1000 8800, 16600, 24400, 32200 40000 1000 8800 16600 24400, 32200. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV a8 Mz dBuV/m  dBuV/m B dBuV B
1 4882.800 43.17  74.88  -38.83 57.62  -14.45  Peak 1 4879.400 41.77  54.80  -12.23 56.24  -14.47  Average
2 10480.000 51.27  68.20  -16.93 52.02 -8.75  Peak 2 4879.400 57.18  74.0  -16.82 71.65  -14.47  Peak
3 15720.000 43.62  74.00  -25.38 46.95 1.67  Peak 3 10480.000 54.83  68.20  -13.37 55.58 -0.75  Peak
4 15720.000 48.77  74.80  -25.23 47.10 1.67  Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The peak result complies with AVG limit, AVG result is deemed 3. Over Limit = Level - Limit Line
to comply with AVG limit. 4. The peak result complies with AVG limit, AVG result is deemed
5. The other emission levels were very low against the limit. to comply with AVG limit.
5. The other emission levels were very low against the limit.
site :HC-CBO4 site c-CBO4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode 111a_TX_5745MHz Mode :11a_TX_5745MHz
Test By :Cyril Test By  :Cyril
Level (dBuVim) Level (dBuVim)
105.0| 105.0)
90.0 90,
750 FCC_15.407_PK_HE 750 FCC_15.407_PK_HF
60.0 FCC_15.407_AV_RF 60.0) 2 [ FCC_15.407_AV_HF
5.0 1 45.)
30.0] 30.0]
150 150
1000 8800 6600, 24400, 32200 40000 1000 8800. 16600. 24400 32200, 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV a8 Mz dBuV/m  dBuV/m B dBuV 8
1 5386.000 4378 74.80  -38.22 56.69  -12.91  Peak 1 5387.700 39.63  54.00  -14.37 52.54  -12.91  Average
2 11490.000 52.33  74.08  -21.67 51.64 0.69  Peak 2 5387.700 54.72  74.00  -19.28 67.63  -12.91  Peak
3 17235.000 53.84  68.20  -14.36 49.69 4.15  Peak 3 11490.000 53.13  74.00  -20.87 52.44 8.69  Peak
4 17235.800 53.92  68.20  -14.28 29.77 4.15  Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The peak result complies with AVG limit, AVG result is deemed Over Limit = Level - Limit Line

Bwn

. The pesk result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Report No. : 2270145R-RFUSWL5V01-A

Site 1HC-CBB4
Condition :3m

Test By :Cyril

Level (dBuVim)

,Horizontal
Mode :11a_TX_5785MHz

site :HC-CBO4
Condition ,Vertical
Mode :11a_TX_5785MHz

Test By :Cyril

Level (dBuVim)

60.0 3 FCC_15.407_AV_HF 60.0 2 4 FCC_15.407_AV_HF
450 1 45.0)
30.0) 30.0)
15.0) 15.0)
1000 8800, 16600 24400 32200 40000 1000 8800 16600. 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m d8 dBuV d8 Mz dBuV/m  dBuV/m d8 dBuV d8
1 5437.060 43.97  74.80  -30.03 56.74  -12.77  Peak 1 5430.200 49.57 5400  -13.43 53.36  -12.79  Average
2 11570.000 52.81  74.88  -21.19 52.19 8.62  Peak 2 5430.200 55.78  74.00  -18.22 68.57  -12.79  Peak
3 17355.000 54.15  68.20  -14.85 49.43 4.72 Peak 3 11570.000 53.03  74.00  -20.97 52.41 0.62  Peak
4 17355.000 54.21  68.20  -13.99 49.49 4.72  Peak
Note:
1. Level - Read Level + Factor Note
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The peak result complies with AVG limit, AVG result is deemed 3. Over Limit - Level - Limit Line
to comply with AVG limit. 4. The pesk result complies with AVG limit, AVG result is deemed
5. The other emission levels were very low against the limit. to comply with AVG limit.
5. The other emission levels were very low against the limit.
site :HC-CBR4 site ic-cBed
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode 111a_TX_5825MHz Mode :11a_TX_5825MHz
Test By  :Cyril Test By  :Cyril
Level (dBuVim) Level (dBuVim)
105.0| 105.0]
90.0) 90.0)
750 FCC_15407_PK_HF 75.0) FCC_15.407_PK_HF
2
60.0 FCC_15.407_AV_RF 60.0) . FCC_15.407_AV_HF
450 1 45.0)
30.0 30.0
15.0) 15.0)
1000 8800, 6600, 24400, 32200, 40000 1000 8800. 16600, 24400, 32200, 40000
Frequency (MHZ) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m d8 dBuv d8 Mz dBuV/m  dBuV/m d8 dBuV B
1 5460.800 43.13  68.20  -25.07 55.83  -12.70  Peak 1 5459.100 42.54 5400  -11.46 55.25  -12.71  Average
2 11650.000 51.71  74.88  -22.29 51.17 0.54  Peak 2 5459.100 58.81  74.00  -15.19 71.52  -12.71  Peak
3 17475.000 51.23  68.20  -16.97 45.93 5.39  Peak 3 11650.000 52.01  74.60  -21.99 51.47 8.54  Peak
4 17475.000 50.93  68.20  -17.27 45.63 5.30  Peak
Note:
1. Level - Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit - Level - Limit Line 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
4. The peak result complies with AVG limit, AVG result is deemed 3. Over Limit = Level - Limit Line
to comply with AVG limit. 4. The pesk result complies with AVG limit, AVG result is deemed
5. The other emission levels were very low against the limit. to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Report No. : 2270145R-RFUSWL5V01-A

site
Condition
Mode

Test By

Level (dBuVim)

:HC-CBO4
:3n,Horizontal
:11ax28_TX_5188MHz
iCyril

FCC_15.407_AV_HF

1000

No.  Frequency

1 4804.600
2 4804.600
3 10260.000
4 15540.000

Note:

. Factor = Antenna

8800, 16600, 24400,
Frequency (MHz)
Level Limit Over Read
Line Limit Level
dBuV/m dBuV/m dB dBuV
43.57 54.00 -18.43 58.37
62.93 74.00 -11.87 77.73
52.09 68.20 -16.11 53.16
58.88 74.08 -23.12 48.81

. Level = Read Level + Factor

Factor + Cable Loss - Preamp Factor

1

2

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

32200 40000

Factor Remark

Site tHC-CBR4
Condition :3m ,Vertical
Mode :11ax2@_TX_518@MHz

Test By :Cyril

Level (dBuVim)

1059

40.0)

60.0) . FCC_15.407_AV_HF

45.0)

30.0)

15.0)

1000 8800, 16600. 24400, 32200. 40000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB

1 4804.600 45.54 54.00 -8.46 68.34 -14.80 Average

2 4804.600 65.21 74.00 -8.79 8@.01 -14.80 Peak

3 1e36e.000 52.81 68.20 -15.39 53.88 -1.97 Peak

4 15548.000 58.82 74.00 -23.18 48.75 2.07 Peak
Note:

Level = Read Level + Factor

Factor = Antenna Factor + Cable Loss - Preamp Factor

1
2
3. Over Limit = Level - Limit Line
a

. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

5. The other emission levels were very low against the limit.

site
Condition
Mode

Test By

Level (dBuVim)

:HC-CBO4
:3n,Horizontal
111ax20_TX_5228MHz
:Cyril

Note:

W

w

. Level - Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

. The other emission levels were very low against the limit.

1050
0.0
750 FCC_15.407_PK_HE
60.0 FCC_15.407_AV_RF
450 1
300
150
1000 8800. 6600, 24400, 32200. 40000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 4845.400 43.06 74.88 -30.94 57.69 -14.63 Peak
2 10448.000 52.31 68.20 -15.89 53.17 -8.86 Peak
3 15668 .000 49.63 74.00 -24.37 47.82 1.81 Peak

1.

Site C-CBa4
Condition :3m ,Vertical
Mode :11ax2@_TX_522@MHz

Test By  :Cyril

Level (dBuVim)

Level = Read Level + Factor

Factor = Antenna Factor + Cable Loss - Preamp Factor

2
3. Over Limit = Level - Limit Line
a

1059

90

750 FCC_15.407_PK_HF

60.0) % FCC_15.407_AV_HF

s

5.

304

154

1000 8800. 16600, 24400. 32200. 20000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB

1 4842 .008 42.28 54.00 -11.72 56.92 -14.64 Average

2 4842.000 57.32 74.00 -16.68 71.96 -14.64 Peak

3 10446.000 52.97 68.20 -15.23 53.83 -8.86 Peak

4 15660.008 49.38 74.00 -24.62 47.57 1.81 Peak
Note:

. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

The other emission levels were very low against the limit.
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Report No. : 2270145R-RFUSWL5V01-A

Site 1HC-CBB4
Condition :3m ,Horizontal
Mode :11ax28_TX_5248MHz

Test By :Cyril

Level (dBuVim)

Site tHC-CBR4
Condition ,Vertical
Mode :11ax2@_TX_5248MHz

Test By :Cyril

Level (dBuVim)

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

600 FCC_15.407_AV_HF 600 FCC_15.407_AV_HF
+
45.0| 1 45
30.0 300
150 159
1000 8800, 16600, 24400, 32200 40000 1000 8800 16600 24400, 32200. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV a8 Mz dBuV/m  dBuV/m B dBuV B
1 4862.400 43.9  74.88  -38.91 57.64  -14.55  Peak 1 4862.400 41.89  54.80  -12.11 56.44  -14.55  Average
2 10480.000 51.98  68.20  -16.22 52.73 -8.75  Peak 2 4862.400 56.85  74.08  -17.95 70.60  -14.55  Peak
3 15720.000 49.73  74.00  -24.27 48.06 1.67  Peak 3 10480.000 53.97  68.20  -14.23 54.72 -0.75  Peak
4 15720.000 49.54  74.80  -24.46 47.87 1.67  Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The peak result complies with AVG limit, AVG result is deemed 3. Over Limit = Level - Limit Line
to comply with AVG limit. 4. The peak result complies with AVG limit, AVG result is deemed
5. The other emission levels were very low against the limit. to comply with AVG limit.
5. The other emission levels were very low against the limit.
site :HC-CBO4 site c-CBO4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode 111ax20_TX_5745MHz Mode :11ax20_TX_5745MHz
Test By :Cyril Test By  :Cyril
Level (dBuVim) Level (dBuVim)
105.0| 105.0)
90.0 90,
750 FCC_15.407_PK_HE 750 FCC_15.407_PK_HF
60.0 FCC_15.407_AV_RF 60.0) 2 4 FCC_15.407_AV_HF
5.0 1 45.)
30.0] 30.0]
150 150
1000 8800 6600, 24400, 32200 40000 1000 8800. 16600. 24400 32200, 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV a8 Mz dBuV/m  dBuV/m B dBuV 8
1 5374.100 43.89  74.88  -38.11 56.83  -12.94  Peak 1 5375.800 39.75  54.00  -14.25 52.69  -12.94  Average
2 11490.000 52.27 74.08  -21.73 51.58 0.69  Peak 2 5375.800 54.75  74.00  -19.25 67.69  -12.94  Peak
3 17235.000 53.87  68.20  -14.33 49.72 4.15  Peak 3 11490.600 52.36  74.00  -21.64 51.67 8.69  Peak
4 17235.800 54.95  68.20  -13.25 50.80 4.15  Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The peak result complies with AVG limit, AVG result is deemed Over Limit = Level - Limit Line

Bwn

. The pesk result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Report No. : 2270145R-RFUSWL5V01-A

Site 1HC-CBB4
Condition :3m ,Horizontal
Mode :11ax28_TX_5785MHz

Test By :Cyril

Level (dBuVim)

to comply with AVG limit.

600 3 FCC_15.407_AV_HF
45.0) 1
300
150
1000 8800. 16600. 24400 32200 40000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv a8
1 5420.800 24.30  74.08  -29.80 57.82  -12.82  Peak
2 11576.600 53.56  74.80  -20.44  52.94 8.62  Peak
3 17355.000 54.70  68.20  -13.50  49.98 4.72  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

Site tHC-CBR4
Condition :3m ,Vertical
Mode :11ax2@_TX_5785MHz

Test By :Cyril

Level (dBuVim)

60.0) 4 FCC_15.407_AV_HF

45.0)

30.0)

15.0)

1000 8800, 16600. 24400, 32200. 40000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB

1 5418.300 43.49 54.00 -18.51 56.32 -12.83 Average

2 5418.300 68.74 74.00 -13.26 73.57 -12.83 Peak

3 11570.e00 53.84 74.00 -20.16 53.22 0.62 Peak

4 17355.000 54.24 68.20 -13.9 49.52 4.72 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed

5. The other emission levels were very low against the limit. to comply with AVG limit.
5. The other emission levels were very low against the limit.
Site 1HC-CBB4 Site C-CBa4
Condition :3m ,Horizontal Condition m ,Vertical
Mode 111ax20_TX_5825MHz Mode :11ax2@_TX_5825MHz
Test By  :Cyril Test By :Cyril
Level (dBuVim) Level (dBuVim)
1050 1059
0.0 90
750 FCC_15.407_PK_HE 750 FCC_15.407_PK_HF
60.0 FCC_15.407_AV_RF 60.0) FCC_15.407_AV_HF
150 1 5.
300 304
150 154
1000 8800. 6600, 24400, 32200. 40000 1000 8800. 16600, 24400. 32200. 20000
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5468.800 42.75 68.28 -25.45 55.45 -12.78 Peak 1 5462.508 63.21 68.20 -4.99 75.91 -12.78 Peak
2 11658.000 51.13 74.00 -22.87 50.59 .54 Peak 2 11650.008 51.93 74.00 -22.07 51.39 0.54 Peak
3 17475.000 50.76 68.20 -17.44 45.46 5.30 Peak 3 17475.008 50.81 68.20 -17.39 45.51 5.30 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Report No. : 2270145R-RFUSWL5V01-A

Site 1HC-CBB4
Condition :3m ,Horizontal
Mode :11ax48_TX_5190MHz

Test By :Cyril

Level (dBuVim)

Site tHC-CBR4
Condition ,Vertical
Mode :11ax4@_TX_519@MHz

Test By :Cyril

Level (dBuVim)

600 FCC_15.407_AV_HF 600 2 FCC_15.407_AV_HF
7
50 1 5]
300 304
150 154
1000 8800. 16600. 24400 32200 40000 1000 8800 16600, 24400. 32200. 40000
Frequency (MH2) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv a8 MHz dBuV/m  dBuV/m 8 dBuvV 8
1 4753.600 12.60  74.08  -31.40 57.64  -15.84  Peak 1 4825.600  41.68  54.00  -12.92 55.79  -14.71  Average
2 10386.000 51.81  68.20  -16.39 52.82 -1.01  Peak 2 4825.600 55.39  74.60  -18.70 70,01 -14.71  Peak
3 15570.000 49.64  78.00  -24.36  47.62 2.82  Peak 3 10380.000 52.28  68.20  -15.92 53.29 -l.el  Peak
4 15570.080  49.46  74.00  -24.54  47.44 2.82  Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The peak result complies with AVG limit, AVG result is deemed 3. Over Limit = Level - Limit Line
to comply with AVG limit. 4. The peak result complies with AVG limit, AVG result is deemed
5. The other emission levels were very low against the limit. to comply with AVG limit.
5. The other emission levels were very low against the limit.
site tHC-CBB4 Site c-CBe4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode 111ax46_TX_5236MHz Mode :11ax40_TX_5230MHz
Test By :Cyril Test By :Cyril
Level (dBuVim) Level (dBuVim)
1050 1059
0.0 90
750 FCC_15.407_PK_HE 750 FCC_15.407_PK_HF
60.0 FCC_15.407_AV_RF 60.0) FCC_15.407_AV_HF
50 1 5.
300 304
150 154
1000 8800. 6600, 24400, 32200. 40000 1000 8800. 16600, 24400. 32200. 20000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV a8 Mz dBuV/m  dBuV/m B dBuV 8
1 4862.400 22.41  78.08  -31.59 56.95  -14.55  Peak 1 4876.998  49.59  74.08  -24.41 64.89  -14.58  Peak
2 10466.000 52.14  68.20  -16.06 52.94 -0.80  Peak 2 10460.000 51.82  68.20  -16.38 52.62 -0.80  Peak
3 15690.000 29.32  74.0  -24.78  47.48 174 Peak 3 15690.600  48.68  74.00  -35.32 26.94 174 Peak
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Site 1HC-CBB4
Condition :3m ,Horizontal
Mode :11ax48_TX_5755MHz

Test By :Cyril

Level (dBuVim)

Site tHC-CBR4
Condition ,Vertical
Mode :11ax4@_TX_5755MHz

Test By :Cyril

Level (dBuVim)

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

600 FCC_15.407_AV_HF 600 FCC_15.407_AV_HF
50 1 450
30.0 300
150 159
1000 8800, 16600, 24400, 32200 40000 1000 8800 16600 24400, 32200. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV a8 Mz dBuV/m  dBuV/m B dBuV B
1 5406.400 4233 74.88  -31.67 55.18  -12.85  Peak 1 5399.600 52.62  74.00  -21.38 65.49  -12.87  Peak
2 11510.000 52.75  74.08  -21.25 52.07 8.68  Peak 2 11510.600 52.74  74.00  -21.26 52.06 0.68  Peak
3 17265.000 51.82  68.20  -16.3% 47.53 4,29 Peak 3 17265.000 52.45  68.20  -15.75 43.16 4.29  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site :HC-CBO4 site c-CBO4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode 111ax48_TX_5795MHz Mode :11ax48_TX_5795MHz
Test By :Cyril Test By  :Cyril
Level (dBuVim) Level (dBuVim)
105.0| 105.0)
90.0 90,
750 FCC_15.407_PK_HE 750 FCC_15.407_PK_HF
60.0) 3 FCC_15.407_AV_RF 60.0) q FCC_15.407_AV_HF
450 1 45.0)
30.0] 30.0]
150 150
1000 8800 6600, 24400, 32200 40000 1000 8800. 16600. 24400 32200, 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV a8 Mz dBuV/m  dBuV/m B dBuV 8
1 5433.600 4321 74.88  -38.79 55.99  -12.78  Peak 1 5437.000 20.76  54.80  -13.24 53.53  -12.77  Average
2 11590.000 52.87  74.8  -21.13 52.27 0.68  Peak 2 s5437.000 55.69  74.00  -18.31 68.46  -12.77  Peak
3 17385.000 54.63  68.20  -13.57 49.76 4.87  Peak 3 11590.000 52.96  74.00  -21.04 52.36 8.60  Peak
4 17385.000 53.96  68.20  -14.24  49.89 4.87  Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The peak result complies with AVG limit, AVG result is deemed Over Limit = Level - Limit Line

Bwn

. The pesk result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Site 1HC-CBB4
Condition :3m ,Horizontal
Mode :11ax88_TX_5210MHz

Test By :Cyril

Level (dBuVim)

Site tHC-CBR4
Condition :3m ,Vertical
Mode :11ax80_TX_5218MHz

Test By :Cyril

Level (dBuVim)

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

600 FCC_15.407_AV_HF 600 FCC_15.407_AV_HF
45.0| 1 45
30.0 300
150 159
1000 8800, 16600, 24400, 32200 40000 1000 8800 16600 24400, 32200. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV a8 Mz dBuV/m  dBuV/m B dBuV B
1 4846.300 432 74.88  -38.98 57.66  -14.64  Peak 1 4843.700 52.67  74.00  -21.33 67.31  -14.64  Peak
2 10420.000 52.27  68.20  -15.93 53.18 -8.91  Peak 2 10420.000 52.68  68.20  -15.60 53.51 -8.91  Peak
3 15630.000 49.24  74.00  -24.76 47.37 1.87  Peak 3 15630.000 49.18  74.00  -24.82 47.31 1.87  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site :HC-CBO4 site c-CBO4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode :11ax80_TX_5775MHz Mode :11ax80_TX_5775MHz
Test By :Cyril Test By  :Cyril
Level (dBuVim) Level (dBuVim)
105.0| 105.0)
90.0 90,
750 FCC_15.407_PK_HE 750 FCC_15.407_PK_HF
60.0 3 FCC_15.407_AV_AF 60.0 2 7 FCC_15.407_AV_HF
5.0) 1 450
30.0] 30.0]
150 150
1000 8800 6600, 24400, 32200 40000 1000 8800. 16600. 24400 32200, 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV a8 Mz dBuV/m  dBuV/m B dBuV B
1 5406.400 42.24  74.88  -31.76 55.89  -12.85  Peak 1 5468.100 20.86  54.80  -13.14 53.71  -12.85  Average
2 11550.000 53.34  74.08  -20.66 52.70 0.64  Peak 2 5468.100 54.71  74.00  -19.29 67.56  -12.85  Peak
3 17325.000 54.68  68.20  -13.52 56.10 4.58  Peak 3 11550.000 53.78  74.00  -20.30 53.06 8.64  Peak
4 17325.800 54.61  68.20  -13.59 50.03 4.58  Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The peak result complies with AVG limit, AVG result is deemed Over Limit = Level - Limit Line

Bwn

. The pesk result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.
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8. Radiated Emission Band Edge
8.1. Test Setup
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8.2. Test Limit

General Radiated Emission Test Limit

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be attenuated by at

least 30 dB below the level of the fundamental or to the general radiated emission limit in paragraph 15.209,

whichever is the lesser attenuation.

Frequency Field strength Field strength Measurement distance
(MHz) (uvim) (dBuV/m) (m)
30-88 100 40 3
88 - 216 150 435 3
216 - 960 200 46 3
Above 960 500 54 3
Remarks:

1. Field strength (dBuV/m) = 20 log Field strength (uV/m)

2. In the Above Table, the tighter limit applies at the band edges.

3. Distance refers to the distance in meters between the measuring instrument antenna and the closed point of

any part of the device or system

Unwanted Emission out of the restricted bands Test Limit

Frequency EIRP Limit Equivalent Field Strength
(MHz) (dBm/MHz) (dBuvV/Im@3m)

5150 - 5250 -27 68.2

5250 - 5350 -27 68.2

5470 - 5725 -27 68.2

For transmitters operating in the 5.725 ~ 5.85 GHz band

All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above or below the band edge

increasing linearly to 10 dBm/MHz at 25 MHz above or below the band edge, and from 25 MHz above or below

the band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from

5 MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz at the band edge.
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Remark:
1. For frequencies more than 10 MHz above or below the band edges.
2. For frequency range from the band edges to 10 MHz above or below the band edges.

_ 1000000v30 x EIRP

3

3. uV/m , RF Voltage (dBuV/m) = 20 log RF Voltage (uV/m)
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8.3. Test Procedure

The EUT and its simulators are placed on a turn table which is 1.5 meter above ground. The turn table can
rotate 360 degrees to determine the position of the maximum emission level. The EUT was positioned such
that the distance from antenna to the EUT was 3 meters.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum emission level.
Both horizontal and vertical polarization of the antenna are set on measurement. In order to find the
maximum emission, all of the interface cables must be manipulated according to ANSI C63.10: 2013 on
radiated measurement.

The bandwidth below 1GHz setting on the field strength meter is 120 kHz, above 1GHz are 1 MHz.

8.4. Test Specification

According to FCC CFR Title 47 Part 15 Subpart E.
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8.5. Test Result of Radiated Emission Band Edge

site :HC-CBO4
Condition :3m  ,Horizontal
Mode :11a_TX_5188MHz

Test By :ling

site C-CBo4

Condition :3m  ,Horizontal
Mode 1a_TX_5188MHz
Test By ing

43geve! (Buvim) 13gevel @Buvim)
113.8 138
2
97.5| 97.5 =
2
813 FCC_15.407_PK. 813
65.0 65.0)
. ! FCC_15.407_AV
48.9) 188 1
325 325
163 163
5000 5060 20 5180. 5240. 5300 5000 5060. 120 5180, 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark Ho. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB dBuV d8 MHz dBuV/m  dBuV/m ds dBuv dB
1 s127.200 55.85  74.00  -18.15 32.67 23.18  Peak 1 5147.000 42,66  54.00 19.43 23.23  Average
2 5181.350 LT R — 76.55 23.35  Peak 2 5176.550 89.24  ------ 65.92 23.32  Average
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site +HC-CB@4 Site tHC-CBe4
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode 111a_TX_518@MHz Mode 1a_TX_5186MHz
Test By :ling Test By i
430Level (dBuVim) 43gLevel(dBuVim)
113.8 138 2
97.5| 97.5
813 FCC_15.407_PK. 813
65.0 65.0)
FCC_15.407_AV
488 48.8) 1
325 325
163 163
5000 5060 120 5180, 5240. 5300 5000 5060. 120 5180, 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB dBuV d8 MHz dBuV/m  dBuV/m ds dBuv dB
1 5149.550 57.39  74.00  -16.61 34.15 23.24  Peak 1 5149.850 46.10  54.00 -7.90 22.86 23.24  Average
2 5176.708  117.80  ------  ------ 94.48 23.32 Peak 2 5180.960  107.87  ------ -- 84.53 23.34  Average
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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site :HC-CBO4 site :HC-CBO4
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode :11a_TX_5220MHz Mode :11a_TX_5226MHz
Test By :ling Test By :ling
430Leve! (dBuVim) 43pLevel (BuVim)
138 138
2
97.5 97.5| 5
2
813 FCC_15.407_PK 813
65.0) 65.0
T FCC_15.407_AV
488 8.8 ]
325 325
16.3 163
5000 5060 20 5180. 5240, 5300 5000 5060 120 5180 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark Wo. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m B dBuV a3 MHz dBuV/m  dBuV/m a8 dBuV B
1 5139.650 55.13  74.00  -18.87 31.91 23.22  Peak 1 5149.550 42.60  54.80  -11.40 19.36 23.24  Average
2 5223.3%8 99.25  —coooo oo 75.78 23.47  Peak 2 5223.050 89.68 ------ oooo- 66.21 23.47  Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit. to comply with AVG limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CBR4 Site :HC-CBo4
Condition :3m ,Vertical Condition :3m  ,Vertical
Mode :11a_TX_5220MHz Mode 111a_TX_5220MHz
Test By :ling Test By :Ling
43pLevel (BuVim) 43pLevel (dBuvim)
138 138 2
o7.5| 975
813 FCC_15.407_PK 813
65.0 650
doon FCC_15.407_AV
48 188 1
325 325
163 163
5000 5060 20 5180. 5240. 5300 5000 5060. 120. 5180, 5240. 5300
Frequency (MHz) Frequency (MHz)
Mo. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuV a8 MHz dBuV/m  dBuV/m B dBuv dB
1 5135.450 56.04  74.00  -17.96 32.83 23.21  Peak 1 5144.75  43.71  54.60  -10.29 20.48 23.23  Average
2 5223650  118.69  ------  ------ 95.22 23.47  Peak 2 5223.200  168.89 ------ S 85.42 23.47  Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line . Over Limit = Level - Linmit Line

4. The peak result complies with AVG limit, AVG result is deemed . The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.

5. The other emission levels were very low against the limit.

Factor = Antenna Factor #+ Cable Loss - Preamp Factor

Bwn

w

. The other emission levels were very low against the limit.
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site :HC-CBO4
Condition :3m  ,Horizontal
Mode :11a_TX_5248MHz

Test By :ling

Level (dBuVim)

site :HC-CBO4
Condition :3m  ,Horizontal
Mode :11a_TX_5246MHz

Test By :ling

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4

to comply with AVG limit.
5. The other emission levels were very low against the limit.

. The peak result complies with AVG limit, AVG result is deemed

1 43pLevel (BuVim)
113.8 138
4
97.5| 97.5 5
2
813 FCC_15.407_PK. 813
65.0 65.0)
P FCC_15.407_AV
48.9) 188 T
325 325
163 163
5000 5060 20 5180. 5240. 5300 5000 5060. 120 5180, 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB dBuV d8 MHz dBuV/m  dBuV/m ds dBuv dB
1 5087.300 55.58  74.00  -18.42 32.53 23.05  Peak 1 5142.950 42,66  54.0e  -11.34 19.44 23.22  Average
2 5238.508  100.17  ------  ------ 76.66 23.51  Peak 2 5243.360 [1: 5 R 66.68 23.53  Average
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CBO4 Site :HC-CBO4
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode 111a_TX_524@MHz Mode 111a_TX_524@MHz
Test By :ling Test By :Li
430Level (dBuVim) 43gLevel(dBuVim)
113.8 138 2
97.5| 97.5
813 FCC_15.407_PK. 813
65.0 65.0)
1 FCC_15.407_AV
48.9) 188 1
325 325
163 163
5000 5060 120 5180. 5240. 5300 5000 5060. 120 5180, 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB dBuV d8 MHz dBuV/m  dBuV/m ds dBuv dB
1 5106.050 56.19  74.00  -17.81 33.09 23.10  Peak 1 5147.150 43.66  54.0e  -10.34 20.43 23.23  Average
2 5238.950 11941  —---oo oo 95.60 23.51  Peak 2 5243.450  18.81  ------ E— 85.28 23.53  Average
Note: Note:

1. Level = Read Level + Factor

Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Linmit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

. The other emission levels were very low against the limit.
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site :HC-CBO4
Condition :3m  ,Horizontal
Mode :11a_TX_5745MHz

Test By :ling

Level (dBuVim)

site :HC-CBO4
Condition :3m  ,Vertical
Mode :11a_TX_S5745MHz

Test By :ling

Level (dBuV/m)

13 13
4
113.8 138
4
97.5| 97.5
813 813
FCC_OOBE_PK FCC_OOBE_PK
65.0 B 65.0) - : 7
48.9) 188
325 325
163 163
5535 5635, 735. 5835. 5935, 6035 5535 5635. 735. 535, 5935. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark Ho. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB dBuV d8 MHz dBuV/m  dBuV/m ds dBuv dB
1 5641.500 57.63  68.20  -10.57 32.53 25.10  Peak 1 5647.000 58.21 33.07 25.14  Peak
2 5655.000 55.96  71.91  -15.95 30.78 25.18  Peak 2 5652.560 58.57 33.46 25.17  Peak
3 5697.000 58.32 102.98  -44.66 32.91 25.41  Peak 3 5724.5€0 61.20 35.65 25.55  Peak
4 5744.250  103.95 78.29 25.66  Peak 4 5744.250  118.75 93.09 25.66  Peak
5 5889.000 59.72 33.42 26.30  Peak 5 5877.560 59.73 33.47 26.26  Peak
6 5922.500 58.64  70.06  -11.42 32.19 26.45  Peak 6  5923.250 59.98 33.45 26.45  Peak
7 5949.250 59.62  68.20 -8.58 33.04 26.58  Peak 7 5991.750 59.80 33.03 26.77  Peak
lNote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site +HC-CB@4 Site tHC-CBe4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode 111a_TX_5785MHz Mode 111a_TX_5785MHz
Test By :ling Test By :Ling
430Level (dBuVim) 43gLevel(dBuVim)
4
113.8 138
4
97.5| 97.5
813 813
FCC_OOBE_PK FCC_OOBE_PK
850 N 7 65.0) = . i 7
48.9) 188
325 325
163 163
5535 5635, 735. 5835. 5935, 6035 5535 5635. 735. 535, 5935. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB dBuV d8 MHz dBuV/m  dBuV/m ds dBuv dB
1 5552.250 56.66  68.20  -11.54 32.03 24,63 Peak 1 5600.250 58.04  68.20  -10.16 33.15 24.89  Peak
2 5654.000 57.86  71.17  -14.11 31.89 25.17  Peak 2 5651.250 57.02  69.13  -12.11 31.86 25.16  Peak
3 5716.500 58.56 109.82  -51.26 33.05 25.51  Peak 3 5711.250 59.46 108.35  -48.89 33.97 25.49  Peak
4 5781.750  103.30 77.47 25.83  Peak 4 5781.75  118.58 92.75 25.83  Peak
5 5916.250 60.32 33.89 26.43  Peak 5 5895.000 61.20 34.87 26.33  Peak
6 5921.000 59.87 33.42 26.45  Peak 6 5921.250 59.49  78.98  -11.49 33.04 26.45  Peak
7 6016.500 59.77 32.94 26.83  Peak 7 5951.250 59.79  68.20 -8.41 33.21 26.58  Peak
lNote: Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

1. Level = Read Level + Factor

Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

. The other emission levels were very low against the limit.
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site :HC-CBO4
Condition :3m  ,Horizontal
Mode :11a_TX_5825MHz

Test By :ling

Level (dBuVim)

site :HC-CBO4
Condition :3m  ,Vertical
Mode :11a_TX_5825MHz
Test By :ling

Level (dBuV/m)

13 13
4
113.8 138
4
97.5| 97.5
813 813
FCC_OOBE_PK FCC_OOBE_PK
65.0 65.0) 7
1 ol 1
48.9) 188
325 325
163 163
5535 5635, 735. 5835. 5935, 6035 5535 5635. 735. 5835, 5935. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark Ho. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB dBuV d8 MHz dBuV/m  dBuV/m ds dBuv dB
1 5578.750 56.69  68.20  -11.51 31.92 24.77  Peak 1 5588.750 57.74  68.20  -10.46 32.92 24.82  Peak
2 5652.000 56.42  69.69  -13.27 31.25 25.17  Peak 2 5651.000 57.47  68.95  -11.48 32.31 25.16  Peak
3 5669.758 57.67  82.82  -25.15 32.41 25.26  Peak 3 5721.5€@ 58.53 114.22  -55.69 32.99 25.54  Peak
4 5828.250  102.64 76.68 26.04  Peak 4 5819.750  118.66 - 92.66 26.00  Peak
5 5891.500 59.48 33.17 26.31  Peak 5 5917.560 60.47  73.76  -13.29 34.04 26.43  Peak
6 5920.750 58.77 32.33 26.44  Peak 6  5920.750 60.36  71.35  -18.99 33.92 26.44  Peak
7 5929.000 59.95 33.47 26.48  Peak 7 5973.250 60.59  68.20 -7.61 33.92 26.67  Peak
lNote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site +HC-CB@4 Site tHC-CBe4
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode 111ax20_TX_S18@MHz Mode 111ax20_TX_518@MHz
Test By :ling Test By :Ling
430Level (dBuVim) 43gLevel(dBuVim)
113.8 138
2
97.5| 97.5 B
2
813 FCC_15.407_PK. 813
65.0 65.0)
P FCC_15.407_AV
48.9) 188 1
325 325
163 163
5000 5060 20 5180. 5240. 5300 5000 5060. 120 5180, 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB dBuV d8 MHz dBuV/m  dBuV/m ds dBuv dB
1 5037.650 55.41  74.00  -18.59 32.51 22,90 Peak 1 5143.4e0 42,66  54.0e  -11.34 19.44 23.22  Average
2 5181.058  102.49  ------  -ooooo 79.15 23.34  Peak 2 5181.650 89.83  ------ E— 66.48 23.35  Average
Note: Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

1. Level = Read Level + Factor

Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Linmit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

. The other emission levels were very low against the limit.
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Report No. : 2270145R-RFUSWL5V01-A

Site 1HC-CBe4 Site 1HC-CBe4
Condition :3m ,Vertical Condition :3m ,Vertical
Mode :11ax28_TX_5180MHz Mode :11ax2@_TX_518@MHz

Test By :ling Test By :ling

Level (dBuVim)

1 43pLevel (BuVim)
138 138 5
97.5 97.5|
813 FCC_15.407_PK 813
65.0) 1 65.0
. FCC_15.407_AV
48.9) 188 1
325 325
16.3 163
5000 5060 120 5180. 5240, 5300 5000 5060 120 5180 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Freguency Level Limit Qver Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m B dBuV a3 MHz dBuV/m  dBuV/m a8 dBuV B
1 5147.750 58.94  74.00  -15.06 35.71 23.23  Peak 1 5150.000 47.47  54.00 -6.53 24.23 23.24  Average
2 5182.258  120.15  ------ —oooe- 96.80 23.35  Peak 2 5181.208  107.92 ------  —-ooo- 84.58 2334 Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line . Over Limit = Level - Linmit Line

4. The peak result complies with AVG limit, AVG result is deemed . The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.

Factor = Antenna Factor #+ Cable Loss - Preamp Factor

Bwn

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site +HC-CB@4 Site tHC-CBe4
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode 111ax20_TX_S522@MHz Mode 111ax20_TX_5220MHz
Test By :ling Test By :Ling
430Level (dBuVim) 43gLevel(dBuVim)
113.8 138
2
97.5| 97.5| 5
2
813 FCC_15.407_PK. 813
65.0 65.0)
P FCC_15.407_AV
48.9) 188 1
325 325
163 163
5000 5060 20 5180. 5240. 5300 5000 5060. 120 5180, 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB dBuV d8 MHz dBuV/m  dBuV/m ds dBuv dB
1 s5108.450 55.23  74.00  -18.77 32.12 23.11  Peak 1 5148.400 42,60 54.00 19.38 23.22  Average
2 5221.788  103.50  ------  ------ 80.04 23.46  Peak 2 5222.360 LIV J— 66.97 23.46  Average
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line . Over Limit = Level - Linmit Line

4. The peak result complies with AVG limit, AVG result is deemed . The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.

5. The other emission levels were very low against the limit. . The other emission levels were very low against the limit.

Factor = Antenna Factor #+ Cable Loss - Preamp Factor

Bwn
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Report No. : 2270145R-RFUSWL5V01-A

Site 1HC-CBe4 Site 1HC-CBe4
Condition :3m ,Vertical Condition :3m ,Vertical
Mode :11ax28_TX_5220MHz Mode :11ax2@_TX_522@MHz

Test By :ling Test By :ling

Level (dBuVim)

1 43pLevel (BuVim)
113.8 138 2
97.5| 97.5
813 FCC_15.407_PK. 813
65.0 65.0)
1 FCC_15.407_AV
48.9) 188 1
325 325
163 163
5000 5060 20 5180. 5240. 5300 5000 5060. 120 5180, 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark Ho. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB dBuV d8 MHz dBuV/m  dBuV/m ds dBuv dB
1 5147.600 56.27  74.00  -17.73 33.04 23.23  Peak 1 5149.1e0 43,67  54.08  -10.33 20.43 23.24  Average
2 5222.4580 121.70  ------ -ooo- 98.24 23.46  Peak 2 5221850  108.60 ------  ------ 85.14 23.46  Average
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site +HC-CB@4 Site tHC-CBe4
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode 111ax20_TX_S24@MHz Mode 111ax20_TX_5240MHz
Test By :ling Test By i
430Level (dBuVim) 43gLevel(dBuVim)
113.8 138
2
97.5| 97.5 5
813 FCC_15.407_PK. 813
65.0 65.0)
1 . FCC_15.407_AV
48.9) 188 1
325 325
163 163
5000 5060 20 5180. 5240. 5300 5000 5060. 120 5180, 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB dBuV d8 MHz dBuV/m  dBuV/m ds dBuv dB
1 5119.250 54.99  74.00  -19.81 31.84 23.15  Peak 1 5148.550 42,67 54.00 19.45 23.22  Average
2 5236.100  102.25  ------ --o-o- 78.74 23.51  Peak 2 5236.850 98.63  ------ 67.12 23.51  Average
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Report No. : 2270145R-RFUSWL5V01-A

Site :HC-CBo4 site :HC-CBO4
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode :11ax20_TX_5248MHz Mode :11ax20_TX_5248MHz
Test By :ling Test By :ling
430Leve! (dBuVim) 43pLevel (BuVim)
113.8 138 2
97.5| 97.5
813 FCC_15.407_PK. 813
65.0 65.0)
1 FCC_15.407_AV
48.9) 188 1
325 325
163 163
5000 5060 20 5180. 5240. 5300 5000 5060. 120 5180, 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark Ho Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB dBuV d8 MHz dBuV/m  dBuV/m ds dBuv dB
1 5093.600 56.47  74.08  -17.53 33.41 23.06  Peak 1 5138.750 43.64 54.00  -10.36 20.43 23.21  Average
2 5238.650  120.64  ------  --oo-- 97.13 23.51  Peak 2 5236.850  108.86 ------  ------ 85.35 23.51  Average
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site +HC-CB@4 Site tHC-CBe4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode 111ax20_TX_S5745MHz Mode 111ax20_TX_5745MHz
Test By :ling Test By :Ling
430Level (dBuVim) 43gLevel(dBuVim)
113.8 138
4
97.5| 97.5
813 813
FCC_OOBE_PK FCC_OOBE_PK
65.0 7 65.0)
1 n " e
o
48.9) 188
325 325
163 163
5535 5635, 735. 5835. 5935, 6035 5535 5635. 735. 535, 5935. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB dBuV d8 MHz dBuV/m dBuv dB
1 5602.250 57.16  68.20  -11.04 32.26 24,90 Peak 1 5555.000 58.88 34.24 24.64  Peak
2 5653.250 56.80  70.61  -13.81 31.63 25.17  Peak 2 5652.000 59.32 34.15 25.17  Peak
3 5713.500 58.82 108.98  -50.96 32.52 25.50  Peak 3 5720.250 61.89 36.36 25.53  Peak
4 5748.000  104.79 79.11 25.68  Peak 4 5741.25%  119.24 93.60 25.64  Peak
5 5889.500 60.51 34.21 26.30  Peak 5 5891.750 60.02 33.70 26.32  Peak
6 5923.250 58.98 32.53 26.45  Peak 6 5921.750 58.97 32.52 26.45  Peak
7 5962.250 60.24 33.61 26.63  Peak 7 5939.000 59.75 33.22 26.53  Peak
lNote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Report No. : 2270145R-RFUSWL5V01-A

Site $HC-CBO4 Site HC-CBO4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode :11ax20_TX_5785MHz Mode :11ax20_TX_5785MHz
Test By :ling Test By :ling
430Leve! (dBuVim) 43pLevel (BuVim)
4
1138 138
4
97.5| 97.5|
813 813
FCC_OOBE_PK. FCC_OOBE_PK
65.0) 7 65.0 1 7
1 e - "
48.8 188
325 325
16.3] 163
5535 5635. 735, 5835. 5935. 6035 5535 5635. 735. 5835, 5935. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark Ho. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuV dB MHz dBuV/m  dBuV/m dB dBuV dB
1 5643.000 57.86  68.20  -11.14 31.94 25.12  Peak 1 5584.500 59.85  68.20 -9.15 34.25 24.88  Peak
2 5652.750 56.13  70.24  -14.11 30.96 25.17  Peak 2 5651.50@ 57.66  69.32  -11.72 32.43 25.17  Peak
3 5659.000 58.91  74.87  -15.96 33.71 25.28  Peak 3 5691.508 59.58  98.91  -39.41 34.13 25.37  Peak
4 5778.500  104.74 78.92 25.82  Peak 4 5780.250  120.61 - - 94.78 25.83  Peak
5 5987.250 59.84 33.45 26.33  Peak 5  5873.25@ 62.16 105.69  -43.59 35.87 26.23  Peak
6 5920.250 58.74 32.30 26.44  Peak 6  5923.758 58.88  69.13  -10.25 32.42 26.46  Peak
7 5960.750 60.25 33.62 26.63  Peak 7 6018.500 60.87  68.20 -7.33 34.04 26.83  Peak
lNote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Quer Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit. to comply with AVG limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site +HC-CB@4 Site tHC-CBe4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode 111ax20_TX_5825MHz Mode 111ax20_TX_5825MHz
Test By :ling Test By :Ling
430Level (dBuVim) 43gLevel(dBuVim)
4
113.8 138
4
97.5| 97.5
813 813
FCC_OOBE_PK FCC_OOBE_PK
65.0 T 65.0 o 7
1 N y
48.9) 188
325 325
163 163
5535 5635, 735. 5835. 5935, 6035 5535 5635. 735. 535, 5935. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB dBuV d8 MHz dBuV/m  dBuV/m ds dBuv dB
1 5597.000 56.58  68.20  -11.70 31.63 24.87  Peak 1 5639.750 59.23  68.20 -8.97 34.14 25.09  Peak
2 5652.500 57.12  76.06  -12.94 31.95 25.17  Peak 2 5652.750 57.19  70.24  -13.65 32.02 25.17  Peak
3 5717.758 58.47 118.17  -51.78 32.96 25.51  Peak 3 5723.250 59.25 118.21  -58.9% 33.71 25.54  Peak
4 5826.750  104.61 78.57 26.04  Peak 4 5828.500  120.59 - 94.55 26.04  Peak
5 5898.750 59.97 33.61 26.36  Peak 5 5850.000 64.45 122.20  -57.75 38.32 26.13  Peak
6 5921.750 58.47 32.02 26.45  Peak 6  5920.560 60.81  71.54  -10.73 34.37 26.44  Peak
7 5985.500 60.11 33.37 26.74  Peak 7 5926.250 61.05  68.20 -7.15 34.58 26.47  Peak
lNote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit. to comply with AVG limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Report No. : 2270145R-RFUSWL5V01-A

Site :HC-CBo4 site :HC-CBO4

Condition :3m  ,Horizontal Condition :3m  ,Horizontal

Mode :11ax48_TX_5198MHz Mode +11ax48_TX_519@MHz

Test By :ling Test By :ling

43geve! (Buvim) 13gevel @Buvim)
113.8 138
2
97.5| 97.5 -
2
813 FCC_15.407_PK. 813
65.0 65.0)
1l FCC_15.407_AV
48.9) 188 1
325 325
163 163
5000 5060 20 5180. 5240. 5300 5000 5060. 120 5180, 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark Ho. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB dBuV d8 MHz dBuV/m  dBuV/m ds dBuv dB
1 s5144.150 55.62  74.00  -18.38 32.39 23.23  Peak 1 5146.400 43,82 54.00  -10.98 19.79 23.23  Average
2 5186.150 98.97  —-moo- —eeeee 75.61 23.36  Peak 2 5196.560 87.85 ----o- oome- 64.47 23.38  Average
Note: Note:

1. Level = Read Level + Factor

1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CBR4 Site :HC-CBo4
Condition :3m ,Vertical Condition :3m  ,Vertical
Mode :11ax46_TX_5196MHz Mode +11ax40_TX_5190MHz
Test By :ling Test By :Ling
43pLevel (BuVim) 43pLevel (dBuvim)
138 138 -
2
o7.5| 975
813 FCC_15.407_PK 813
65.0) ! 65.0
FCC_15.407_A
488 o]
325 325
163 163
5000 5060 120 5180. 5000 5060. 120. 5180, 5240. 5300
Frequency (MHz) Frequency (MHz)
Mo. Frequency  level  Limit Over Read No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuV MHz dBuV/m  dBuV/m B dBuv dB
1 5147.600 64.28  74.00 -9.72 41.05 1 5147.300 52.23  54.00 29.00 23.23  Average
2 5197.85@  116.91  ---o--  ooooo- 93.53 2 5196.950  163.93 ------ 88.55 23.38  Average
Note:

1. Level = Read Level + Factor
Factor = Antenna Factor + Cable Loss - Preamp Factor

Note:
1. Level = Read Level + Factor

2 2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Report No. : 2270145R-RFUSWL5V01-A

Site :HC-CBo4 site :HC-CBO4
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode :11ax48_TX_523@MHz Mode +11ax48_TX_523@MHz
Test By :ling Test By :ling
43geve! (Buvim) 13gevel @Buvim)
113.8 138
2
97.5| 97.5 —
2
813 FCC_15.407_PK. 813
65.0 65.0)
! " FCC_15.407_AV
48.9) 188 "
325 325
163 163
5000 5060 20 5180. 5240. 5300 5000 5060. 120 5180, 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark Ho. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB dBuV d8 MHz dBuV/m  dBuV/m ds dBuv dB
1 sl46.100 55.95  74.00  -18.85 32.72 23.23  Peak 1 5144.750 42,62  54.08  -11.38 19.39 23.23  Average
2 5231308 100.79  ------  ------ 77.29 23.50  Peak 2 5231.960 -1 SR 64.63 23.50  Average
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit. to comply with AVG limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CBR4 Site :HC-CBo4
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode 111ax40_TX_5230MHz Mode :11ax40_TX_5230MHz
Test By :ling Test By :ling
43pLevel (dBuVim) 430Level @BuVim)
138 138 5
2
97.5 97.5|
813 FCC_15.407_PK 813
65.0) 65.0
et FCC_15.407_AV
488 188 1
325 325|
16.3 163
5000 5060 120 5180. 5240, 5300 5000 5060 120 5180 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m B dBuV a3 MHz dBuV/m  dBuV/m a8 dBuV B
1 5138.990 56.16  74.00  -17.84 32.95 23.21  Peak 1 5141.900 44,15 54.00 -9.85 20.93 23.22  Average
2 5231.808  117.31  --coo- oooooo 93.82 23.49  Peak 2 5231688  106.83 ------ [ 82.53 2358 Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line . Over Limit = Level - Linmit Line

4. The peak result complies with AVG limit, AVG result is deemed . The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.

5. The other emission levels were very low against the limit.

Factor = Antenna Factor #+ Cable Loss - Preamp Factor

Bwn

w

. The other emission levels were very low against the limit.
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Site 1HC-CBe4
Condition :3m ,Horizontal
Mode :11ax48_TX_5755MHz

Test By :ling

Level (dBuVim)

site :HC-CBO4

Condition :3m  ,Vertical
Mode :11ax48_TX_5755MHz
Test By :ling

Level (dBuV/m)

13 13
4
113.8 138
4
97.5| 97.5
813 813
FCC_OOBE_PK FCC_OOBE_PK
65.0 B . 7 65.0) - 7
48.9) 188
325 325
163 163
5535 5635, 735. 5835. 5935, 6035 5535 5635. 735. 535, 5935. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark Ho. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB dBuV d8 MHz dBuV/m  dBuV/m ds dBuv dB
1 5567.500 57.19  68.20  -11.81 2471 Peak 1 5568.000 58.77  68.20 -9.43 34.06 24.71  Peak
2 5654.000 57.22  71.17 25.17  Peak 2 5653.250 59.47  78.61  -11.14 34.30 25.17  Peak
3 5785.500 59.78  106.74 25.45  Peak 3 5725.000 67.18 122.20  -55.82 41.63 25.55  Peak
4 5762.250  102.88 25.74  Peak 4 s5744.00  117.20 - 91.54 25.66  Peak
5 5890.500 59.63 26.31  Peak 5 5869.250 61.16 106.81  -45.65 34.94 26.22  Peak
6 5921.750 58.93 26.45  Peak 6  5923.750 59.42  69.13 -9.71 32.96 26.46  Peak
7 6018.250 59.72 26.83  Peak 7 5968.250 60.32  68.20 -7.88 33.66 26.66  Peak
lNote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site +HC-CB@4 Site tHC-CBe4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode 111ax40_TX_5795MHz Mode 111ax4@_TX_5795MHz
Test By :ling Test By :Ling
430Level (dBuVim) 43gLevel(dBuVim)
n
113.8 138
4
97.5| 97.5
813 813
FCC_OOBE_PK FCC_OOBE_PK
65.0 = 65.0) 3
1
48.9) 188
325 325
163 163
5535 5635, 735. 5835. 5935, 6035 5535 5635. 735. 535, 5935. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB dBuV d8 MHz dBuV/m  dBuV/m ds dBuv dB
1 5545.500 57.85  68.20  -11.15 32.46 24,59  Peak 1 5595.250 58.80  68.20 -9.40 33.94 24.86  Peak
2 5652.500 56.88  70.06 31.71 25.17  Peak 2 5651.250 57.35  69.13  -11.78 32.19 25.16  Peak
3 5700.500 57.89  105.34 32.47 25.42  Peak 3 5714.000 59.87 189.12  -49.25 34.37 25.50  Peak
4 5862.250  102.12 76.20 25.92  Peak 4 5804.250  117.86 - 91.13 25.93  Peak
5 5983.750 59.65 33.28 26.37  Peak 5 5996.000 60.86  82.26  -21.40 34.48 26.38  Peak
6 5922.500 59.32 32.87 26.45  Peak 6 5922.250 59.32  78.24  -18.92 32.87 26.45  Peak
7 5987.500 60.30 33.55 26.75  Peak 7 5927.250 61.71  68.20 -6.49 35.23 26.48  Peak
lNote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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site :HC-CBO4
Condition :3m  ,Horizontal
Mode :11ax88_TX_5218MHz
Test By :ling

430Leve! (dBuVim)

Site 1HC-CBe4
Condition :3m ,Horizontal
Mode :11ax8@_TX_5218MHz

Test By :ling

Level (dBuV/m)

1.

2
3.
4

Note:

Level = Read Level + Factor
Factor = Antenna Factor + Cable Loss - Preamp Factor
Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
The other emission levels were very low against the limit.

13
138 138
97.5 2 97.5|
2
813 FCC_15.407_PK 813
65.0) 65.0
P FCC_15.407_AV
488 8.8 1
325 325
16.3 163
5000 5060 20 5180. 5240, 5300 5000 5060 120 5180 5240. 5300
Frequency (MHz) Frequency (MHz)
No Freguency Level Limit Qver Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m B dBuV a3 MHz dBuV/m  dBuV/m a8 dBuV B
1 5113.100 55.59  74.00  -18.41 32.47 2312 Peak 1 5145.950 42.97 5480 -11.63 19.74 23.23  Average
2 5207.608 96.95  —coooo —oooeo 73.53 23.42  Peak 2 5227.55 85.84 oo oo 61.55 2349 Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CBR4 Site :HC-CBo4
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode :11ax80_TX_5218MHz Mode :11ax80_TX_5210MHz
Test By :ling Test By :ling
43pLevel (dBuVim) 430Level @BuVim)
2
138 138
2
97.5 97.5|
813 FCC_15.407_PK 813
65.0 1 65.0)
FCC_15.407_AY
488 8.8
325 325|
16.3 163
5000 5060 20 5180. 5240, 5300 5000 5060 120 5180 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m B dBuV a3 MHz dBuV/m  dBuV/m a8 dBuV B
1 5147.150 63.56  74.00  -10.44 40.33 23.23  Peak 1 5146.700 50.98  54.00 -3.02 27.75 23.23  Average
2 5216.808  114.70  ------  -oooo- 91.26 23.44  Peak 2 5227.166  102.83 ----—- [ 79.34 2349 Average

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.
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Site 1HC-CBe4 Site 1HC-CBe4
Condition :3m ,Horizontal Condition m ,Vertical
Mode :11ax88_TX_5775MHz Mode :11ax8@_TX_5775MHz
Test By :ling Test By :ling
43plevel @Buvim) 43gLevel (@Buvim)
138 138
4
o7.5| 975
813 813
FCC_OOBE_PK. FCC_OOBE_PK
65.0 7 650 -
o wnrirdinsndilhed
48 188
325 325
163 163
5535 5635, 735, 5835. 5935, 6035 5535 5635. 735, 5835, 5935, 6035
Froquency (MHz) Frequency (MHz)
No. Freguency Level Limit Qver Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5644.500 57.46 68.28 -10.74 32.33 25.13 Peak 1 5628.750 64.54 39.55 24.99 Peak
2 5651.000 57.15 68.95 -11.88 31.99 25.16 Peak 2 5651.750 60.71 35.54 25.17 Peak
3 5718.750 59.98 118.45 -50.47 34.46 25.52 Peak 3 5708.500 73.48 47.98 25.42 Peak
4 5778.75@ 99.78 73.96 25.82 Peak 4 5786.000 115.84 90.81 25.83 Peak
5 5852.750 60.31 34.17 26.14 Peak 5 5857.500 76.17 50.08 26.17 Peak
6 5920.250 58.63 32.19 26.44 Peak 6 5922.75@ 61.49 35.84 26.45 Peak
7 5996.250 59.62 32.83 26.79 Peak 7 5939.50@ 62.93 36.4@ 26.53 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor #+ Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Appendix A

» Test Result of Radiated Emissions Co-location
> 1. WiFi 2.4 GHz function + WiFi 5 GHz function + WWAN WCDMA function

> 30 MHz ~ 1 GHz:

Site HC-CBO4
Condition :3m Vertical
Mode tWIFI_2.4G+WIFI_SG+WCDMA B4

Test By  :Cyril

Level (dBuVim)

FCC_CLASS |

418 612,
Frequency (MHz)

No. Frequency  Level  Limit Over Read

Line Limit Level

MHz dBuV/m  dBuV/m
1 74.814 30.79  40.00 -9.21 36.47
2 176.761 2410 43.50  -19.48 28.06
3 249.996 25.11 46.00 -20.89 29.26
4 349.518 28.58  46.00  -17.42 29.73
5 634.892 28.28  46.00  -17.72 22.44
[ 729.17¢ 34.54 46.00 -11.4¢ 27.40

806, 1000

Factor

Remark

-5.68 QP
-3.9 QP
-4.15 QP
-1.15 QP
5.8 QP
7.14 @

Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission under 3@MHz was not included since
the emission levels are very low against the limit.
5. The other emission levels were very low against the limit.
site :HC-CBBA site :HC-CBeA
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode {WIFI_2.4GHIIFL_SG+ICOMA_BA Mode SWIFI_2.4G+WIFI_SG+iCOMA B4
Test By  :Cyril Test By :Cyril
Level (dBuV/im) Level (dBuV/m)
105.0] 105.0|
90.0| 90.0|
50 FCC_15.407_PK_HE
60 FCC_15,407_AV_HF 609 FCC_15.407_AV_HF
450 1 45.0| !
304) 304
15.0| 15.0|
1000 8800. 16600. 24400. 32200. 40000 1000 8800. 16600. 24400, 32200. 40000
Freauency (MHz) Freauency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit  Level Line  Limit  Level
Mz dBWV/m  dBuV/m 8 dBuv dB MHz dBuV/m  dBuV/m a8 4Buv d8
1 3465.208  40.55  68.20  -27.65  59.98  -19.43  Peak 1 3465.200  44.85  68.20  -23.35  64.28  -19.43  Peak
2 4824.008  48.64  74.80  -25.36  63.35  -14.71  Peak 2 4824.000  47.26 54.88  -6.74  61.97  -14.71  Average
3 5197.800  47.51  68.20  -20.69  60.94  -13.43  Peak 3 4824.000  68.87 74.0  -5.13  83.58  -14.71  Peak
4 6938.480  44.68  68.20  -23.52  52.49  -7.81  Peak 4 5197.820  66.15  68.28  -8.85  73.58  -13.43  Peak
5 7236.08  46.99  68.20 -21.30  53.66  -6.76  Peak 5 6930.400  45.31  68.28  -22.89  53.12 -7.81  Peak
6 9648.000  49.37  68.20  -18.83  52.27  -2.99  Peak 6  7236.000  46.28  68.20  -21.92  53.84  -6.76  Peak
7 10380.008  50.10  68.20  -18.18  51.11  -1.81  Peak 7 9648.008  48.47  68.20  -19.73  51.37 -2.98  Peak
8 15570.008  52.13  74.80  -21.87  50.11 2.02  Peak 8 10386.908  50.52  68.28  -17.68  51.53 -1.61  Peak
9 15570.000  50.84  74.00  -23.16  48.82 2.02  Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The peak result complies with AVG limit, AVG result is deemed 3. Over Limit = Level - Limit Line
to comply with AVG limit. 4. The peak result complies with AVG limit, AVG result is deemed
5. The other emission levels were very low against the limit. to comply with AVG limit.
5. The other emission levels were very low against the limit.
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>
> 30 MHz ~ 1 GHz:

2. WiFi 2.4 GHz function + WiFi 5 GHz function + WWAN LTE function

Site :HC-CBR4
Condition :3m  Horizontal
Mode tWIFT_2.4G+WIFI_S5G+LTE_B41

Test By  :Cyril

goLevel (dBuvim)

700
60.0)
FCC_CLASS_E
50.0)
400 — 2
! 3 6
300 T 5
20|
10|
30 224. 418, 612 806, 1000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 83.835 34.89  40.00 -5.91 41.91 -7.82 QP
2 216.725 38.35 46.00 -7.65 44.73 -6.38 QP
3 288.505 31.28  46.60  -14.72 33.70 -2.42 QP
4 421.298 25.83 46.00 -20.97 24.23 0.80 QP
5 626.259 27.64 46.00 -18.326 22.08 5.56 QP
6 729.176 31.26  46.80  -14.74 24.12 7.4 QP

Note:
1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission under 3@MHz was not included since
the emission levels are very low against the limit.
5. The other emission levels were very low against the limit.

Site 1HC-CBo4
Condition :3m  Vertical
Mode SWIFI_2.4G+WIFI_5G+LTE_B41

Test By :Cyril

ggLevel (dBuVim)

70.0
60.0
FCC_CLASS_|
50.0
00| —
1 .
6
300 3 & 7
2
20.0
10.0
30 224, 418, 612, 806, 1000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
dBuV/m dBuV/m dB dBuV
1 46.102 33.61  40.00 -6.39 35.91 -2.38 QP
2 180.447 22.92 43.50 -20.58 27.29 -4.37 QP
3 351.070 26.83  46.60  -19.17 27.93 -1.18 QP
4 534.109 26.75 46.00 -19.25 23.32 3.43 QP
5 729.@79 29.49 46.00 -16.51 22.35 7.14 QP
6 862.648 30.89  46.60  -15.11 22.05 8.8 QP

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line

4. The emission under 38MHz was not included since

the emission levels are very low against the limit.
5. The other emission levels were very low against the limit.

> Above 1 GHz:

Site HC-CBB4
Condition :3m ,Horizontal
Mode sWIFI_2.4G+WIFL_5G+LTE_B41

Test By  :Cyril

Level (dBuVim)

105.0]

90.0|

754 FCC_15.407_PK_HE
600 N FCC_15.407_AV_HE
450 1

300

159

1000 8800. 16600. 24400. 32200. 40000

Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a3 dBuV &

1 4824.000 42.84  74.00  -31.16 57.55  -14.71  Peak
2 5186.000 64.98  68.20 -3.22 78.42  -13.44  Pesk
3 7236.000 48.21  68.20  -19.99 54.97 -6.76  Peak
4 7779.000 50.39  68.20  -17.81 56.48 -6.09  Peak
5 9648.000 49.36  68.20  -18.84 52.26 -2.90  Peak
6 10380.000 52.83  68.20  -15.37 53.84 -1.01  Peak
7 15570.000 53.06  74.00  -20.94 51.04 2,02 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deeme
to comply with AVG limit.

5. The other emission levels were very low against the limit.

d

Site HC-CBed
Condition :3m sVertical
Mode SWIFI_2.4G+WIFI_5G+LTE_B41

Test By  :Cyril

Level (dBuVim)

60.0 - FCC_15407_AV_HF

1000 8800. 16600. 24400,
Frequency (MHz)

No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level

MHz dBuV/m dBuV/m
1 4324.000 48.16  54.00 -5.34 62.87 -14.71  Average
2 4824.000 68.49 74.08 -5.51 83.20 -14.71 Peak
3 5186.000 65.75 68.20 -2.45 79.19 -13.44 Peak
4 7236.000 48.80  68.20  -19.40 55.56 -6.76  Peak
5 7779.000 58.25 68.28 -17.95 56.34 -6.09 Peak
[ 9648.000 49.27 68.20 -18.93 52.17 -2.90 Peak
7 10372.000 52.63  68.20  -15.57 53.68 -1.85  Peak
8 10380.000 52.63 68.28 -15.57 53.64 -1.01 Peak
9 15570.000 52.74 74.00 -21.26 50.72 2.02 Peak
Note:

1. Level Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Linit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.
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